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GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

The NEXXT SOLUTIONS’s product, model number: ARN02604U1 (FCC ID: X4Y604U1) or ("EUT”) in
this report is a Wireless-N Dual Band Gigabit Router, which was measured approximately: 17.2 cm (L)
x13.6 cm (W) x18 cm (H), rated input voltage: DC 9V from adapter.

Adapter information:

Model: TEA09U-09100

Input: 100-240V, 50/60Hz, 0.3A

Output: DC 9V, 1.0A

* All measurement and test data in this report was gathered from production sample serial number: 130515001
(Assigned by BACL, Dongguan). The EUT was received on 2013-05-15.
Objective

This report is prepared on behalf of NEXXT SOLUTIONS accordance with Part 2-Subpart J, Part 15-
Subparts A, B and C of the Federal Communications Commission rules.

The tests were performed in order to determine the compliance of the EUT with FCC Part 15-Subpart C,
section 15.203, 15.205, 15.207, 15.209 and 15.247 rules.

Related Submittal(s)/Grant(s)

FCC Part 15E NII submissions with FCC ID: X4Y604U1.

FCC Part 15B JBP submissions with FCC ID: X4Y604U1.

Test Methodology

All measurements contained in this report were conducted with ANSI C63.4-2003, American National
Standard for Methods of Measurement of Radio-Noise Emissions from Low-Voltage Electrical and

Electronic Equipment in the range of 9 kHz to 40 GHz.

All emissions measurement was performed and Bay Area Compliance Laboratories Corp. (Dongguan).
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Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Dongguan) to collect test data is located
on the No.69 Pulongcun, Puxinhu Industrial Zone, Tangxia, Dongguan, Guangdong, China

Test site at Bay Area Compliance Laboratories Corp. (Dongguan) has been fully described in reports
submitted to the Federal Communication Commission (FCC). The details of these reports have been found
to be in compliance with the requirements of Section 2.948 of the FCC Rules on February 02, 2012. The
facility also complies with the radiated and AC line conducted test site criteria set forth in ANSI C63.4-
2003.

The Federal Communications Commission has the reports on file and is listed under FCC Registration No.:
273710. The test site has been approved by the FCC for public use and is listed in the FCC Public Access
Link (PAL) database.

Additionally, Bay Area Compliance Laboratories Corp. (Dongguan) is an ISO/IEC 17025 accredited
laboratory, and is accredited by National Voluntary Laboratory Accredited Program (Lab Code 500069-0).

NVILAD)

LABCODE: 500069-0

The current scope of accreditations can be found at http://ts.nist.gov/standards/scopes/5000690.htm
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SYSTEM TEST CONFIGURATION

Description of Test Configuration

The system was configured for testing in testing mode, which was provided by manufacturer.
For 2.4G band, 11 channels are provided to testing:

Channel Flg\(/}lll;;cy Channel Fr((;(/}lllfzn)cy
1 2412 7 2442
2 2417 8 2447
3 2422 2452
4 2427 10 2457
5 2432 11 2462
6 2437 / /

For 802.11b, 802.11g, and 802.11n20 modes were tested with Channel 1, 6 and 11.For 802.11n40 mode
were tested with Channel 3, 6 and 9.

For 5725~5850MHz band, 8 channels are provided to testing:

Channel Fr(el\c/]ﬁ_?;l)cy Channel Fr(el\(/][lﬁg)c y
149 5745 159 5795
151 5755 161 5805
153 5765 165 5825
155 5775 / /

157 5785 / /

For 802.11a and 802.11n ht20, Channel 149, 157 and 165 was tested , for 802.11n ht40, Channel 151, 159
was tested.

The worst-case data rates are determined to be as follows for each mode based upon investigations by
measuring the average power and PSD across all date rates bandwidths, and modulations.

For802.11a, 802.11b and 802.11g, the EUT can transmit with chain 0 or chain 1, therefore investigated
worst case to representative chain 0 in test report.

EUT Exercise Software

The test was performed under “Duck 1.1.9” which was provided by the manufacturer.

Equipment Modifications

No modification was made to the EUT tested.
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Support Equipment List and Details

Manufacturer Description Model Serial Number
DELL Laptop PP1IL QDS-BRCM1017
HP Printer C3941A JPTVOB2337
DELL Keyboard L100 CNORH656658907BL0O5SDC
SAST Modem AEM-2100 0293
DELL PC GX620 JPTVOB2337
Kingston Flash Disk DT101 G2 N/A
External Cable
Cable Description Length (m) From Port To
Shielded Detachable Printer Cable 1.2 Parallel Port of Laptop Printer
Shielded Detachable Serial Cable 1.2 Serial Port of Laptop Modem
Shielded Detachable Keyboard Cable 1.5 Keyboard Port of Laptop Keyboard
RJ45 Cable 1.0 RJ45 Port of Laptop RJ4ISES9FIT of
RJ45 Cable*4 10 RJ45 Port of PC RJ43 Port of
EUT
Block Diagram of Test Setup
PC
1 N
Modem [¥0¢m™ Printer |«i0cm»| Laptop 4l0cms EUT 1oem»{ [ Adapter
Receptacle
Flash Disk
=
=<
<y
«
Non-Conductive Table 80
cm above Ground Plane
Keyboard
\{
-y 1.5 Meter -

FCC Part 15.247
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SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result
FCes 15.22;(;());?; L1310 & Maximum Permissible Exposure Compliance
§15.203 Antenna Requirement Compliance
§15.207 (a) AC Line Conducted Emissions Compliance
§15.247(d) Spurious Emissions at Antenna Port Compliance
§15'§210 55 ’23;2309’ Spurious Emissions Compliance
§15.247 (a)(2) 6 dB Emission Bandwidth Compliance
§15.247(b)(3) Maximum Peak Output Power Compliance
§15.247(d) 100 kHz Bandwidth of Frequency Band Edge Compliance
§15.247(e) Power Spectral Density Compliance

FCC Part 15.247
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FCC §15.247 (i) & §1.1310 & §2.1091- MAXIMUM PERMISSIBLE
EXPOSURE (MPE)

Applicable Standard

According to subpart 15.247(i)and subpart §1.1310, systems operating under the provisions of this section
shall be operated in a manner that ensures that the public is not exposed to radio frequency energy level in
excess of the Commission’s guidelines.

Limits for Maximum Permissible Exposure (MPE) (§1.1310, §2.1091)

(B) Limits for General Population/Uncontrolled Exposure

Frequency Range Electric Field Magnetic Field Power Density Averaging Time
(MHz) Strength (V/m) Strength (A/m) (mW/cmz) (minutes)
0.3-1.34 614 1.63 *(100) 30
1.34-30 824/f 2.19/f *(180/1%) 30
30-300 27.5 0.073 0.2 30
300-1500 / / /1500 30
1500-100,000 / / 1.0 30

f = frequency in MHz; * = Plane-wave equivalent power density;

According to §1.1310 and §2.1091 RF exposure is calculated.

Calculated Formulary:

Predication of MPE limit at a given distance

S = PG/4nR? = power density (in appropriate units, e.g. mW/cm?);

P = power input to the antenna (in appropriate units, e.g., mW);

G = power gain of the antenna in the direction of interest relative to an isotropic radiator, the power gain
factor, is normally numeric gain;

R = distance to the center of radiation of the antenna (appropriate units, e.g., cm);

Calculated Data:
. Conducted i
Mode | Fregueney | AmemmaGain | Tpoer | R ey | Limit
(dBi) | (numeric) | (dBm) | (mW) (cm) (mW/cm”) | (mW/cm®)
2.4G-802.11b 2437 5 3.16 14.89 | 30.83 20.00 0.01941 1.0
2.4G-802.11g 2462 5 3.16 12.78 | 18.97 20.00 0.01194 1.0
2.4G-802.11n HT20 2437 5 3.16 12.80 | 19.05 20.00 0.01199 1.0
2.4G-802.11n HT40 2437 5 3.16 12.51 | 17.82 20.00 0.01122 1.0
802.11a 5825 5 3.16 12.53 | 17.91 20.00 0.01127 1.0
5G-802.11n HT20 5745 5 3.16 12.53 | 17.91 20.00 0.01127 1.0
5G-802.11n HT40 5795 5 3.16 12.15 | 16.41 20.00 0.01033 1.0

Result: The device meet FCC MPE at 20 cm distance

FCC Part 15.247 Page 9 of 132




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R2DG130515001-00A

FCC §15.203 - ANTENNA REQUIREMENT

Applicable Standard

According to § 15.203, an intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be considered
sufficient to comply with the provisions of this section. The manufacturer may design the unit so that a
broken antenna can be replaced by the user, but the user of a standard antenna jack or electrical connector
is prohibited. The structure and application of the EUT were analyzed to determine compliance with
section §15.203 of the rules. §15.203 state that the subject device must meet the following criteria:

a. Antenna must be permanently attached to the unit.

b. Antenna must use a unique type of connector to attach to the EUT.

Unit must be professionally installed, and installer shall be responsible for verifying that the correct
antenna is employed with the unit.

Antenna Connector Construction
The EUT has two dipole antennas permanently soldered on the printed circuit boards, which complied

with 15.203, the maximum gain is 5.0 dBi in 2400-2483.5MHz and 5150-5850MHz, please refer to the
internal photos.

Result: Compliance.
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FCC §15.207 (a) - AC LINE CONDUCTED EMISSIONS

Applicable Standard
FCC§15.207

Measurement Uncertainty
Compliance or non- compliance with a disturbance limit shall be determined in the following manner:

If Uy, is less than or equal to U, of Table 1, then:

- compliance is deemed to occur if no measured disturbance level exceeds the disturbance limit;

- non - compliance is deemed to occur if any measured disturbance level exceeds the disturbance limit.

If Uy, is greater than Ui, of Table 1, then:

- compliance is deemed to occur if no measured disturbance level, increased by (U, — Ucispr), €xceeds the
disturbance limit;

- non - compliance is deemed to occur if any measured disturbance level, increased by (Uiap — Ucispr)s
exceeds the disturbance limit.

Based on CISPR 16-4-2-2011, measurement uncertainty of conducted disturbance at mains port using AMN at
Bay Area Compliance Laboratories Corp. (Dongguan) is 3.46 dB (150 kHz to 30 MHz).

Table 1 — Values of U .

cispr

Measurement Udispr

Conducted disturbance at mains port using AMN (150 kHz to 30 MHz) 34dB

EUT Setup

- Vertical Reference
Ground Flane

Test Receiver
~ 40 /
EUT M oo oo
a s O 0
]
80cm
sy P
Y ] & Il
~ N
“
Bonded to Horizontal Horizontal Reference
Ground Plane Ground Flane

Note: 1. Support units were connected to sacond LISN.
2. Both of LISNs {AMN) 80 cm from EUT and at the least 30 cm

from other units and other metal planes support units.
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The setup of EUT is according with per ANSI C63.4-2003 measurement procedure. The specification used
was with the FCC Part 15.207 limits.

The spacing between the peripherals was 10 cm.

The adapter was connected to a 120 VAC/60 Hz power source

EMI Test Receiver Setup
The EMI test receiver was set to investigate the spectrum from 150 kHz to 30 MHz.

During the conducted emission test, the EMI test receiver was set with the following configurations:

Frequency Range IF B/W
150 kHz — 30 MHz 9 kHz

Test Procedure

During the conducted emission test, the adapter was connected to the outlet of the first LISN and the other
support equipments were connected to the outlet of the second LISN.

Maximizing procedure was performed on the six (6) highest emissions of the EUT.

All data was recorded in the Quasi-peak and average detection mode.

Corrected Amplitude & Margin Calculation
The basic equation is as follows:

Vc=Vr+Ac+ VDF
Cf: AC + VDF

Herein,

V¢ (cord. Reading): corrected voltage amplitude
Vr: reading voltage amplitude

A_: attenuation caused by cable loss

VDF: voltage division factor of AMN

Cy: Correction Factor

The “Margin” column of the following data tables indicates the degree of compliance within the
applicable limit. For example, a margin of 7dB means the emission is 7dB below the maximum limit. The
equation for margin calculation is as follows:

Margin = Limit — Corrected Amplitude
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Test Equipment List and Details

Aen Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
EMI TEST
R&S RECEIVER ESCS 30 830245/006 | 2013-1-10 2014-1-9
R&S LISN ESH3-Z5 843331/015 2012-9-17 2013-9-16
R&S LISN ESH3-Z5 100113 2012-11-29 | 2013-11-28
BACL Test Software BACL-EMC | V1.0-2010 N/A N/A

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed in accordance to NVLAP requirements, traceable to National Primary Standards and

International System of Units (SI).

Test Results Summary

According to the recorded data in following table, the EUT complied with the FCC Part 15.207, with the

worst margin reading of:

11.14 dB at 0.460 MHz in the Line conducted mode

Test Data

Environmental Conditions

Temperature: 263°C
Relative Humidity: 68 %
ATM Pressure: 100 kPa

The testing was performed by Ares Liu on 2013-05-27.

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Dongguan)

Test Mode: Transmitting

120V, 60 Hz, Line

LiCwp.

Ty Al

Limid

20,

1350

0.

Detector

(PK/AV/QP)

QP

AV
QP

AV
QP

AV

QP

AV
QP

AV
QP

AV

Margin
(dB)

11.67
11.14
12.58
15.08

14.14

16.78
14.97
17.88
17.70
17.74
19.10

18.40

Limit
(dBpv)

57.14

47.14

56.00
46.00
56.00
46.00
56.00
46.00
56.00
46.00
56.00
46.00

Correction
Factor
(dB)

0.42
0.42
0.42
0.42
0.45
0.45
0.46
0.46
0.49
0.49
0.50
0.50

Cord.
Reading
(dBpV)
45.47
36.00
43.42
30.92
41.86
29.22

41.03
28.12

38.30
28.26
36.90
27.60

Frequency
(MHz)

0.460
0.460
0.520
0.520
0.940
0.935

1.440
1.440
3.270
3.270
3.795
3.795
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Bay Area Compliance Laboratories Corp. (Dongguan)

.
.

120 V, 60 Hz, Neutral

LiCwp.

Ty Al

Limid

20,

1350

0.

Detector

(PK/AV/QP)

QP

AV
QP

AV

QP

AV

QP

AV

QP

AV
QP

AV

Margin
(dB)

13.81

12.77

14.75

17.24
13.26
16.99
14.69
16.90
18.88

20.79

21.52

20.62

Limit
(dBnV)

57.14

47.14

56.00

46.00

56.00

46.00

56.00

46.00

56.00

46.00

56.00

46.00

Correction
Factor
(dB)

0.42

0.42

0.44

0.44

0.45

0.45

0.46

0.46

0.48

0.48

0.50

0.50

Cord.
Reading
(dBpV)

43.33

34.37

41.25

28.76

42.74

29.01

41.31

29.10

37.12

25.21

34.48

25.38

Frequency
(MHz)

0.460

0.460

0.735

0.730

0.935

0.935

1.475

1.465

2.205

2.200

4.005

3.965
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R2DG130515001-00A

FCC §15.209, §15.205 & §15.247(d) - SPURIOUS EMISSIONS

Applicable Standard
FCC §15.247 (d); §15.209; §15.205;

Measurement Uncertainty
Compliance or non- compliance with a disturbance limit shall be determined in the following manner:

If Uy, is less than or equal to U, of Table 2, then:

- compliance is deemed to occur if no measured disturbance level exceeds the disturbance limit;

- non - compliance is deemed to occur if any measured disturbance level exceeds the disturbance limit.

If Uy, is greater than Ui, of Table 2, then:

- compliance is deemed to occur if no measured disturbance level, increased by (U, — Ucispr), €xceeds the
disturbance limit;

- non - compliance is deemed to occur if any measured disturbance level, increased by (Uiap — Ucispr)s
exceeds the disturbance limit.

Based on CISPR 16-4-2-2011, measurement uncertainty of radiated emission at a distance of 3m at Bay
Area Compliance Laboratories Corp. (Dongguan) is:
30M~200MHz: 5.0 dB
200M~1GHz: 6.2 dB
1G~6GHz: 4.45 dB
6G~18GHz: 5.23 dB
Table 2 — Values of Ucispr

Measurement Ueispr
Radiated disturbance (electric field strength at an OATS or in a SAC) (30 MHz to 1000 MHz) 6.3 dB
Radiated disturbance (electric field strength in a FAR) (1 GHz to 6 GHz) 5.2dB
Radiated disturbance (electric field strength in a FAR) (6 GHz to 18 GHz) 5.5dB
EUT Setup
Below 1GHz:

Ant. Tow Ldm
Wariahle
EUT& /

Support Units

Turn Tahle

_ ~
03m 1

Ground Plane

Test Re I:EiUE{

N

- | I—
AMEdeos a
oo
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

Above 1GHz:

EUT&
Support T_Tnitg\

Tﬁ
o3} | [ AMAAAAAAAAAAAAL T

Imorl

- Turn Table
-

Sm

Ant. Tm\r\ Ldm
Yariahle
NN 4

—¢—Ej/

Ground Plane

Test He I:i'-'_'-llrl:'_I.'

#
1]

[ ] |

[~ #] L]
[= B =] L=

=]
a9

The radiated emission tests were performed in the 3 meters chamber test site, using the setup accordance
with the ANSI C63.4-2003. The specification used was the FCC 15.209, and FCC 15.247 limits.
The external I/O cables were draped along the test table and formed a bundle 30 to 40 cm long in the

middle.

The spacing between the peripherals was 10 cm.
The adapter was connected to a 120 VAC/60 Hz power source

EMI Test Receiver & Spectrum Analyzer Setup

The system was investigated from 30 MHz to 40 GHz.

During the radiated emission test, the EMI test receiver & Spectrum Analyzer Setup were set with the

following configurations:

Frequency Range RBW Video B/W__Detector
30 MHz — 1000 MHz 120 kHz 300 kHz QP
1000 MHz - 40 GHz 1 MHz 3 MHz PK
1000 MHz — 40 GHz 1 MHz 10 Hz Ave.

Test Procedure

During the radiated emission test, the adapter was connected to the first AC floor outlet and the other
support equipments were connected to the second AC floor outlet.
Maximizing procedure was performed on the highest emissions to ensure that the EUT complied with all

installation combinations.

Data was recorded in Quasi-peak detection mode for frequency range of 30 MHz-1 GHz, peak and
Average detection modes for frequencies above 1 GHz.

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R2DG130515001-00A

Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Loss and Cable Loss, and subtracting the
Amplifier Gain from the Meter Reading. The basic equation is as follows:

Corrected Amplitude = Meter Reading + Antenna Loss + Cable Loss - Amplifier Gain

The “Margin” column of the following data tables indicates the degree of compliance with the applicable
limit. For example, a margin of 7dB means the emission is 7dB below the limit. The equation for margin

calculation is as follows:

Margin = Limit — Corrected Amplitude

Test Equipment List and Details

.. Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
EMI TEST
R&S RECEIVER ESCI 100224 2013-5-6 2014-5-5
Sunol Antenna JB3 A060611-1 2012-9-6 2015-9-5
Sciences

HP HP AMPLIFIER 8447E 2434A02181 N/A N/A

R&S Spectrum analyzer FSEM 30 849016/001 2012-9-4 2013-9-3

ETS LINDGREN horn antenna 3115 000 527 35 2012-9-6 2015-9-5
Mini-Circuit Amplifier ZVA-213-S+ 54201245 N/A N/A

R&S Spectrum analyzer FSEM 30 849016/001 2012-9-4 2013-9-3

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed in accordance to NVLAP requirements, traceable to National Primary Standards and
International System of Units (SI).

Test Results Summary

According to the recorded data in following table, the EUT complied with the FCC Title 47, Part 15,
Section 15.205, 15.209 and 15.247, with the worst margin reading of:

2.53dB at 17235MHz in the Horizontal polarization for 802.11n ht20 Mode
Test Data

Environmental Conditions

Temperature: 29.8°C
Relative Humidity: 65 %
ATM Pressure: 99.8kPa

The testing was performed by Ares Liu on 2013-06-03.

Mode: Transmitting

FCC Part 15.247 Page 18 of 132




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

2.4G band:
802.11b Mode
Receiver Rx Antenna | Cable | Amplifier | Corrected FCC 15.247
Frequency N . 3 . N
(MHz) Reading Detector Polar | Factor | loss Gain Amplitude Limit Margin
(dBpV) | (PK/QP/AYV) | (H/V) | (dB) | (dB) (dB) (dBpV/m) | (dBpV/m) | (dB)
Low Channel: 2412 MHz
2412 51.13 AV H 31.11 3.93 0.00 86.16 N/A N/A
2412 58.8 PK H 31.11 3.93 0.00 93.83 N/A N/A
2412 69.93 AV \Y 31.11 3.93 0.00 104.96 N/A N/A
2412 75.41 PK \Y 31.11 3.93 0.00 110.44 N/A N/A
4824 45.17 PK \Y 33.21 4.73 27.19 55.92 74.00 18.08
4824 39.87 AV \% 33.21 4.73 27.19 50.62 54.00 3.38*
7236 39.65 PK \Y 38.72 | 6.56 26.58 58.36 74.00 15.64
7236 24.35 AV \Y 38.72 | 6.56 26.58 43.06 54.00 10.94
9648 40.37 PK H 38.60 | 8.70 26.43 61.24 74.00 12.76
9648 24.53 AV H 38.60 | 8.70 26.43 45.40 54.00 8.60
2390 30.15 PK H 3098 | 3.84 0.00 64.98 74.00 9.02
2390 15.79 AV H 3098 | 3.84 0.00 50.62 54.00 3.38*
3212.24 413 PK H 31.24 | 4.93 27.42 50.05 74.00 23.95
3212.24 26.21 AV H 31.24 | 4.93 27.42 34.96 54.00 19.04
325.15 38.6 QP H 14.61 2.16 21.58 33.79 46.00 12.21
Middle Channel: 2437 MHz
2437 55.85 AV H 31.25 | 3.98 0.00 91.08 N/A N/A
2437 62.36 PK H 31.25 | 3.98 0.00 97.59 N/A N/A
2437 70.87 AV \Y 31.25 | 3.98 0.00 106.10 N/A N/A
2437 75.56 PK \Y 31.25 | 3.98 0.00 110.79 N/A N/A
4874 46.73 PK \Y 3332 | 4.76 27.03 57.79 74.00 16.21
4874 39.87 AV \% 3332 | 4.76 27.03 50.93 54.00 3.07 *
7311 40.32 PK H 38.86 | 6.70 26.65 59.23 74.00 14.77
7311 24.71 AV H 38.86 | 6.70 26.65 43.62 54.00 10.38
9748 39.89 PK H 38.80 | 8.60 26.53 60.76 74.00 13.24
9748 24.63 AV H 38.80 | 8.60 26.53 45.50 54.00 8.50
1415.36 41.35 PK H 2542 | 2.83 27.40 42.20 74.00 31.80
1415.36 28.62 AV H 2542 | 2.83 27.40 29.47 54.00 24.53
3152.67 40.24 PK H 31.14 | 4.90 27.65 48.64 74.00 25.36
3152.67 27.31 AV H 31.14 | 4.90 27.65 35.71 54.00 18.29
325.15 37.59 QP \Y 14.61 2.16 21.58 32.78 46.00 13.22
High Channel: 2462 MHz
2462 54.77 AV H 31.39 | 3.93 0.00 90.09 N/A N/A
2462 60.36 PK H 31.39 | 3.93 0.00 95.68 N/A N/A
2462 67.58 AV \Y 31.39 | 3.93 0.00 102.90 N/A N/A
2462 75.57 PK \Y 31.39 | 3.93 0.00 110.89 N/A N/A
4924 45.57 PK \Y 3343 | 4.70 27.17 56.54 74.00 17.46
4924 39.87 AV \Y 3343 | 4.70 27.17 50.84 54.00 3.16 *
7386 42.06 PK H 38.99 | 6.84 26.73 61.17 74.00 12.83
7386 25.35 AV H 38.99 | 6.84 26.73 44.46 54.00 9.54
9848 40.17 PK \Y 39.00 | 8.49 26.63 61.03 74.00 12.97
9848 24.28 AV \% 39.00 | 8.49 26.63 45.14 54.00 8.86
2483.5 28.17 PK H 31.51 3.80 0.00 63.47 74.00 10.53
2483.5 14.67 AV H 31.51 3.80 0.00 49.97 54.00 4.03 *
2683.54 39.87 PK \Y% 31.34 | 4.14 27.71 47.65 74.00 26.35
2683.54 25.87 AV \Y 31.34 | 4.14 27.71 33.65 54.00 20.35
325.14 38.9 QP H 14.61 2.16 21.58 34.09 46.00 11.91

*Within measurement uncertainty!

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

802.11g Mode

Receiver Rx Antenna Cable | Amplifier | Corrected FCC 15.247
Frequency X . 3 . X
(MHz) Reading | Detector | Polar | Factor loss Gain Amplitude | Limit | Margin
(dBpV) | (PK/QP/AV) | (H/V) | (dB) (dB) (dB) (dBpV/m) | (dBpV/m) | (dB)
Low Channel: 2412 MHz
2412 52.36 AV H 31.11 3.93 0.00 87.39 N/A N/A
2412 59.34 PK H 31.11 3.93 0.00 94.37 N/A N/A
2412 70.21 AV \Y 31.11 3.93 0.00 105.24 N/A N/A
2412 76.85 PK \ 31.11 3.93 0.00 111.88 N/A N/A
4824 46.24 PK \Y 33.21 4.73 27.19 56.99 74.00 17.01
4824 40.21 AV \ 33.21 4.73 27.19 50.96 54.00 3.04 *
7236 40.51 PK \Y% 38.72 6.56 26.58 59.22 74.00 14.78
7236 25.67 AV \ 38.72 6.56 26.58 44.38 54.00 9.62
9648 40.96 PK H 38.60 8.70 26.43 61.83 74.00 12.17
9648 25.06 AV H 38.60 8.70 26.43 45.93 54.00 8.07
2390 31.04 PK H 30.98 3.84 0.00 65.87 74.00 8.13
2390 13.91 AV H 30.98 3.84 0.00 48.74 54.00 526 *
1593.52 42.31 PK H 26.12 3.16 27.42 44.17 74.00 29.83
1593.52 31.52 AV H 26.12 3.16 27.42 33.38 54.00 20.62
325.3 37.56 QP \Y% 14.61 2.16 21.58 32.75 46.00 13.25
Middle Channel: 2437 MHz
2437 56.53 AV H 31.25 3.98 0.00 91.76 N/A N/A
2437 62.36 PK H 31.25 3.98 0.00 97.59 N/A N/A
2437 71.52 AV \Y 31.25 3.98 0.00 106.75 N/A N/A
2437 76.69 PK \Y% 31.25 3.98 0.00 111.92 N/A N/A
4874 46.38 PK \ 33.32 4.76 27.03 57.44 74.00 16.56
4874 39.67 AV \ 33.32 4.76 27.03 50.73 54.00 327 %
7311 41.38 PK H 38.86 6.70 26.65 60.29 74.00 13.71
7311 25.74 AV H 38.86 6.70 26.65 44.65 54.00 9.35
9748 40.52 PK H 38.80 8.60 26.53 61.39 74.00 12.61
9748 25.14 AV H 38.80 8.60 26.53 46.01 54.00 7.99
2743.25 40.68 PK H 31.26 3.96 27.94 47.96 74.00 26.04
2743.25 30.25 AV H 31.26 3.96 27.94 37.53 54.00 16.47
4273.59 39.75 PK H 32.55 6.92 27.03 52.19 74.00 21.81
4273.59 29.74 AV H 32.55 6.92 27.03 42.18 54.00 11.82
325.57 42.38 QP \Y 14.62 2.16 21.58 37.57 46.00 8.43
High Channel: 2462 MHz
2462 55.37 AV H 31.39 3.93 0.00 90.69 N/A N/A
2462 61.45 PK H 31.39 3.93 0.00 96.77 N/A N/A
2462 68.79 AV \Y% 31.39 3.93 0.00 104.11 N/A N/A
2462 76.83 PK \ 31.39 3.93 0.00 112.15 N/A N/A
4924 46.28 PK \ 33.43 4.70 27.17 57.25 74.00 16.75
4924 39.68 AV \Y 33.43 4.70 27.17 50.65 54.00 3.35%
7386 43.24 PK H 38.99 6.84 26.73 62.35 74.00 11.65
7386 25.87 AV H 38.99 6.84 26.73 44.98 54.00 9.02
9848 41.69 PK \ 39.00 8.49 26.63 62.55 74.00 11.45
9848 25.34 AV \ 39.00 8.49 26.63 46.20 54.00 7.80
2483.5 29.34 PK H 31.51 3.80 0.00 64.64 74.00 9.36
2483.5 14.32 AV H 31.51 3.80 0.00 49.62 54.00 4.38 *
3266.51 41.65 PK \ 31.33 5.05 27.35 50.68 74.00 23.32
3266.51 31.26 AV \Y 31.33 5.05 27.35 40.29 54.00 13.71
250.12 43.21 QP H 12.18 1.92 21.49 35.82 46.00 10.18

*Within measurement uncertainty!
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

802.11 n20 Mode

Receiver Rx Antenna | Cable | Amplifier | Corrected FCC 15.247
Frequency X . q . X
(MHz) Reading Detector Polar | Factor | loss Gain Amplitude Limit Margin
(dBunV) | (PK/QP/AV) | (H/V) | (dB) | (dB) (dB) (dBpV/m) | (dBpV/m) | (dB)
Low Channel: 2412 MHz
2412 52.95 AV H 31.11 3.93 0.00 87.98 N/A N/A
2412 60.22 PK H 31.11 3.93 0.00 95.25 N/A N/A
2412 70.85 AV \Y 31.11 3.93 0.00 105.88 N/A N/A
2412 76.84 PK \Y 31.11 3.93 0.00 111.87 N/A N/A
4824 47.58 PK \Y 33.21 4.73 27.19 58.33 74.00 15.67
4824 40.05 AV \Y 33.21 4.73 27.19 50.80 54.00 3.20 %
7236 41.65 PK \Y 38.72 6.56 26.58 60.36 74.00 13.64
7236 25.78 AV \Y 38.72 6.56 26.58 44.49 54.00 9.51
9648 42.04 PK H 38.60 8.70 26.43 6291 74.00 11.09
9648 26.35 AV H 38.60 8.70 26.43 47.22 54.00 6.78
2390 31.87 PK H 30.98 3.84 0.00 66.70 74.00 7.30
2390 14.67 AV H 30.98 3.84 0.00 49.50 54.00 4.50 *
1693.24 41.23 PK H 26.78 3.18 27.42 43.76 74.00 30.24
1693.24 32.12 AV H 26.78 3.18 27.42 34.65 54.00 19.35
325.11 39.52 QP \% 14.61 2.16 21.58 34.71 46.00 11.29
Middle Channel: 2437 MHz
2437 56.93 AV H 31.25 3.98 0.00 92.16 N/A N/A
2437 63.42 PK H 31.25 3.98 0.00 98.65 N/A N/A
2437 72.14 AV \Y 31.25 3.98 0.00 107.37 N/A N/A
2437 77.58 PK \Y 31.25 3.98 0.00 112.81 N/A N/A
4874 46.67 PK \Y 3332 | 4.76 27.03 57.73 74.00 16.27
4874 39.54 AV \Y 3332 | 4.76 27.03 50.60 54.00 3.40 *
7311 42.35 PK H 38.86 6.70 26.65 61.26 74.00 12.74
7311 25.96 AV H 38.86 6.70 26.65 44.87 54.00 9.13
9748 41.32 PK H 38.80 8.60 26.53 62.19 74.00 11.81
9748 25.87 AV H 38.80 8.60 26.53 46.74 54.00 7.26
2224.52 42.53 PK \Y 30.06 3.58 27.64 48.52 74.00 25.48
2224.52 32.64 AV \Y% 30.06 | 3.58 27.64 38.63 54.00 15.37
3985.47 39.75 PK H 32.57 | 4.85 27.25 49.93 74.00 24.07
3985.47 38.65 AV H 32.57 | 4.85 27.25 48.83 54.00 517 %
250.11 43.21 QP \% 12.18 1.92 21.49 35.82 46.00 10.18
High Channel: 2462 MHz

2462 5591 AV H 31.39 | 3.93 0.00 91.23 N/A N/A
2462 61.84 PK H 31.39 | 3.93 0.00 97.16 N/A N/A
2462 69.05 AV \Y 31.39 3.93 0.00 104.37 N/A N/A
2462 77.21 PK \Y 31.39 3.93 0.00 112.53 N/A N/A
4924 46.52 PK \Y 33.43 4.70 27.17 57.49 74.00 16.51
4924 39.76 AV \Y 33.43 4.70 27.17 50.73 54.00 3.27%
7386 43.58 PK H 38.99 6.84 26.73 62.69 74.00 11.31
7386 25.61 AV H 38.99 6.84 26.73 44.72 54.00 9.28
9848 42.35 PK \Y 39.00 8.49 26.63 63.21 74.00 10.79
9848 2547 AV \Y 39.00 8.49 26.63 46.33 54.00 7.67
2483.5 30.12 PK H 31.51 3.80 0.00 65.42 74.00 8.58
2483.5 14.72 AV H 31.51 3.80 0.00 50.02 54.00 3.98 *
2875.31 41.63 PK \Y 31.07 5.32 27.50 50.52 74.00 23.48
2875.31 32.56 AV \Y% 31.07 5.32 27.50 41.45 54.00 12.55
325.02 38.96 QP H 14.61 2.16 21.58 34.15 46.00 11.85

*Within measurement uncertainty!
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

802.11 n40 Mode

Receiver Rx Antenna | Cable | Amplifier | Corrected FCC 15.247
Frequency X . q . X
(MHz) Reading Detector Polar | Factor | loss Gain Amplitude Limit Margin
(dBunV) | (PK/QP/AV) | (H/V) | (dB) | (dB) (dB) (dBpV/m) | (dBpV/m) | (dB)
Low Channel: 2422 MHz
2422 47.56 AV H 31.16 | 3.95 0.00 82.67 N/A N/A
2422 64.2 PK H 31.16 3.95 0.00 99.31 N/A N/A
2422 53.45 AV \Y 31.16 | 3.95 0.00 88.56 N/A N/A
2422 77.93 PK \Y 31.16 3.95 0.00 113.04 N/A N/A
4844 39.29 PK \Y 33.26 | 4.78 27.04 50.29 74.00 23.71
4844 28.36 AV \Y 33.26 | 4.78 27.04 39.36 54.00 14.64
7266 42.21 PK \Y 38.78 6.62 26.61 61.00 74.00 13.00
7266 24.21 AV \% 38.78 6.62 26.61 43.00 54.00 11.00
9688 40.21 PK H 38.68 8.66 26.47 61.08 74.00 12.92
9688 24.65 AV H 38.68 8.66 26.47 45.52 54.00 8.48
2390 32.57 PK H 30.98 3.84 0.00 67.40 74.00 6.60
2390 14.92 AV H 30.98 3.84 0.00 49.75 54.00 425 %
1437.21 42.17 PK \Y 2544 | 2.85 27.42 43.04 74.00 30.96
1437.21 32.68 AV \Y 2544 | 2.85 27.42 33.55 54.00 20.45
325.21 40.28 QP H 14.61 2.16 21.58 35.47 46.00 10.53
Middle Channel: 2437 MHz
2437 47.74 AV H 31.25 3.98 0.00 82.97 N/A N/A
2437 65.6 PK H 31.25 3.98 0.00 100.83 N/A N/A
2437 53.85 AV \Y 31.25 3.98 0.00 89.08 N/A N/A
2437 78.4 PK \Y 31.25 3.98 0.00 113.63 N/A N/A
4874 44.35 PK \Y 3332 | 4.76 27.03 55.41 74.00 18.59
4874 28.36 AV \Y 3332 | 4.76 27.03 39.42 54.00 14.58
7311 41.52 PK H 38.86 6.70 26.65 60.43 74.00 13.57
7311 24.57 AV H 38.86 6.70 26.65 43.48 54.00 10.52
9748 40.36 PK H 38.80 8.60 26.53 61.23 74.00 12.77
9748 25.07 AV H 38.80 8.60 26.53 45.94 54.00 8.06
1683.52 41.53 PK H 26.71 3.18 27.37 44.04 74.00 29.96
1683.52 30.93 AV H 26.71 3.18 27.37 33.44 54.00 20.56
3642.31 40.85 PK H 31.96 | 4.81 27.73 49.89 74.00 24.11
364231 31.08 AV H 31.96 | 4.81 27.73 40.12 54.00 13.88
325.31 38.62 QP \% 14.61 2.16 21.58 33.81 46.00 12.19
High Channel: 2452 MHz

2452 48.4 AV H 31.33 4.00 0.00 83.73 N/A N/A
2452 65.26 PK H 31.33 4.00 0.00 100.59 N/A N/A
2452 53.85 AV \Y 31.33 4.00 0.00 89.18 N/A N/A
2452 78.4 PK \Y 31.33 4.00 0.00 113.73 N/A N/A
4904 45.82 PK \Y 3339 | 4.72 27.08 56.85 74.00 17.15
4904 32.11 AV \Y 3339 | 4.72 27.08 43.14 54.00 10.86
7356 40.38 PK H 38.94 6.79 26.70 59.41 74.00 14.59
7356 25.76 AV H 38.94 6.79 26.70 44.79 54.00 9.21
9808 41.37 PK \Y 38.92 8.53 26.59 62.23 74.00 11.77
9808 25.61 AV \Y 38.92 8.53 26.59 46.47 54.00 7.53
2483.5 31.52 PK H 31.51 3.80 0.00 66.82 74.00 7.18
2483.5 15.03 AV H 31.51 3.80 0.00 50.33 54.00 3.67*
3642.31 43.56 PK \Y 31.96 | 4.81 27.73 52.60 74.00 21.40
3642.31 33.57 AV \Y 31.96 | 4.81 27.73 42.61 54.00 11.39
323.25 36.54 QP H 14.59 | 2.16 21.58 31.71 46.00 14.29

*Within measurement uncertainty!
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R2DG130515001-00A

5725-5850MHz band:
802.11a Mode:

Frequency Receiver Rx Antenna Cable | Amplifier | Corrected FCC 15.247
(MHz) Reading | Detector Polar | Factor | loss Gain | Amplitude | Limit Margin
(dBpV) | (PK/QP/AV) | (H/V) | (dB) | (dB) | (dB) | (dBpV/m) |(dBpV/m)| (dB)
Low Channel:5745MHz
5745 54.74 AV H 34.65 5.10 0.00 94.49 N/A N/A
5745 61.24 PK H 34.65 5.10 0.00 100.99 N/A N/A
5745 71.68 AV \% 34.65 5.10 0.00 111.43 N/A N/A
5745 77.61 PK \% 34.65 5.10 0.00 117.36 N/A N/A
11490 42.36 PK \Y 40.98 7.85 26.09 65.10 74.00 8.90
11490 27.5 AV \ 40.98 7.85 26.09 50.24 54.00 3.76
5725 31.24 PK \ 34.64 4.83 0.00 70.70 74.00 3.30%*
5725 11.25 AV \ 34.64 4.83 0.00 50.71 54.00 329 *
17235 36.28 PK H 45.61 12.63 | 23.34 71.18 74.00 2.82 %
17235 16.14 AV H 45.61 12.63 | 23.34 51.04 54.00 2.96 *
2748.63 42.35 PK H 31.25 3.95 27.96 49.60 74.00 24.40
2748.63 33.21 AV H 31.25 3.95 27.96 40.46 54.00 13.54
3741.24 42.85 PK H 32.13 4.72 27.36 52.34 74.00 21.66
3741.24 32.76 AV H 32.13 4.72 27.36 42.25 54.00 11.75
325.14 38.42 QP H 14.61 2.16 2742 27.77 46.00 18.23
Middle Channel: 5785MHz
5785 57.58 AV H 34.67 5.15 0.00 97.40 N/A N/A
5785 64.32 PK H 34.67 5.15 0.00 104.14 N/A N/A
5785 70.24 AV \Y 34.67 5.15 0.00 110.06 N/A N/A
5785 75.42 PK \Y 34.67 5.15 0.00 115.24 N/A N/A
11570 42.06 PK \Y 41.13 7.97 26.02 65.13 74.00 8.87
11570 27.66 AV \Y 41.13 7.97 26.02 50.73 54.00 3.27 %
17355 35.38 PK H 45.56 | 12.26 | 23.23 69.97 74.00 4.03 *
17355 16.02 AV H 45.56 | 12.26 | 23.23 50.61 54.00 339 *
2756.54 39.52 PK H 31.24 4.00 27.91 46.85 74.00 27.15
2756.54 40.31 AV H 31.24 4.00 2791 47.64 54.00 6.36
3715.27 40.52 PK H 32.09 4.96 27.37 50.20 74.00 23.80
3715.27 31.11 AV H 32.09 4.96 27.37 40.79 54.00 13.21
4324.52 39.82 PK H 32.54 6.42 26.77 52.00 74.00 22.00
4324.52 30.52 AV H 32.54 6.42 26.77 42.70 54.00 11.30
325.36 34.68 QP H 14.61 2.16 21.58 29.87 46.00 16.13

*Within measurement uncertainty!
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High Channel: 5825MHz
5825 56.22 AV H 34.70 5.35 0.00 96.27 N/A N/A
5825 60.87 PK H 34.70 5.35 0.00 100.92 N/A N/A
5825 67.35 AV \% 34.70 5.35 0.00 107.40 N/A N/A
5825 79.98 PK \Y 34.70 5.35 0.00 120.03 N/A N/A
11650 40.66 PK \% 41.27 8.14 25.92 64.15 74.00 9.85
11650 26.87 AV \Y 41.27 8.14 25.92 50.36 54.00 3.64 *
5850 30.57 PK H 34.71 5.56 0.00 70.84 74.00 3.16 *
5850 10.39 AV H 34.71 5.56 0.00 50.66 54.00 3.34 *
17475 36.62 PK \Y 45.51 11.89 23.12 70.90 74.00 3.11%
17475 16.15 AV \Y 45.51 11.89 23.12 50.43 54.00 3.58 *
2756.52 40.58 PK H 31.24 4.00 2791 47.90 74.00 26.10
2756.52 30.17 AV H 31.24 4.00 2791 37.49 54.00 16.51
3742.87 38.68 PK \% 32.14 4.71 27.35 48.17 74.00 25.83
3742.87 29.05 AV \Y 32.14 4.71 27.35 38.54 54.00 15.46
325.04 35.46 QP H 14.61 2.16 21.58 30.65 46.00 15.35

*Within measurement uncertainty!
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802.11n ht20 Mode:

Frequency Receiver Rx Antenna Cable |Amplifier| Corrected FCC 15.247
(MHz) Reading | Detector | Polar | Factor | loss Gain (Amplitude| Limit | Margin
(dBpV) |(PK/QP/AV)| (H/V) | (dB) (dB) (dB) | (dBpV/m) | (dBpV/m)| (dB)
Low Channel:5745MHz
5745 54.86 AV H 34.65 5.10 0.00 94.61 N/A N/A
5745 61.75 PK H 34.65 5.10 0.00 101.50 N/A N/A
5745 70.69 AV v 34.65 5.10 0.00 110.44 N/A N/A
5745 78.63 PK \% 34.65 5.10 0.00 118.38 N/A N/A
11490 41.56 PK \Y 40.98 7.85 26.09 64.30 74.00 9.70
11490 26.75 AV v 40.98 7.85 26.09 49.49 54.00 451 *
5725 31.47 PK \ 34.64 4.83 0.00 70.93 74.00 3.07 *
5725 10.86 AV \Y 34.64 4.83 0.00 50.32 54.00 3.68 *
17235 36.57 PK H 45.61 12.63 | 23.34 71.47 74.00 2.53 *
17235 16.14 AV H 45.61 12.63 | 2334 51.04 54.00 2.96 *
2771.36 41.23 PK H 31.22 4.10 27.81 48.75 74.00 25.25
2771.36 31.62 AV H 31.22 4.10 27.81 39.14 54.00 14.86
3645.25 40.38 PK H 31.96 4.79 27.36 49.77 74.00 24.23
3645.25 30.38 AV H 31.96 4.79 27.36 39.77 54.00 14.23
326.65 39.21 QP H 14.63 2.16 27.42 28.58 46.00 17.42
Middle Channel: 5785MHz
5785 57.68 AV H 34.67 5.15 0.00 97.50 N/A N/A
5785 65.12 PK H 34.67 5.15 0.00 104.94 N/A N/A
5785 71.42 AV \Y 34.67 5.15 0.00 111.24 N/A N/A
5785 77.35 PK \Y% 34.67 5.15 0.00 117.17 N/A N/A
11570 42.65 PK \Y 41.13 7.97 26.02 65.72 74.00 8.28
11570 26.42 AV \Y 41.13 7.97 26.02 49.49 54.00 4.51*
17355 36.38 PK H 45.56 12.26 | 23.23 70.97 74.00 3.03 *
17355 16.06 AV H 45.56 12.26 | 23.23 50.65 54.00 3.35%
2777.32 38.79 PK H 31.21 4.15 27.76 46.39 74.00 27.61
2777.32 28.96 AV H 31.21 4.15 27.76 36.56 54.00 17.44
3947.47 41.63 PK \% 32.51 4.13 27.21 51.05 74.00 22.95
3947.47 30.55 AV \ 32.51 4.13 27.21 39.97 54.00 14.03
4324.52 39.82 PK H 32.54 6.42 26.77 52.00 74.00 22.00
4324.52 30.33 AV H 32.54 6.42 26.77 42.51 54.00 11.49
325.36 34.68 QP H 14.61 2.16 21.58 29.87 46.00 16.13

*Within measurement uncertainty!
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High Channel: 5825MHz

5825 58.35 AV H 3470 | 5.35 0.00 98.40 N/A N/A
5825 62.14 PK H 3470 | 5.35 0.00 102.19 N/A N/A
5825 67.42 AV \Y 3470 | 5.35 0.00 107.47 N/A N/A
5825 80.25 PK \Y 3470 | 5.35 0.00 120.30 N/A N/A
11650 41.75 PK \Y 41.27 | 814 | 25.92 | 65.24 74.00 8.76
11650 26.37 AV \Y% 41.27 | 814 | 25.92 | 49.86 54.00 4.14 *
5850 28.96 PK H 3471 | 5.56 0.00 69.23 74.00 4.77 *
5850 10.27 AV H 3471 | 5.56 0.00 50.54 54.00 3.46 *
17475 36.35 PK \Y% 45.51 | 11.89 | 23.12 | 70.63 74.00 338 *
17475 16.63 AV \Y 45.51 | 11.89 | 23.12 | 50.91 54.00 3.10 *
2741.75 39.75 PK H 31.26 | 3.96 | 27.93 | 47.04 74.00 26.96
2741.75 30.11 AV H 31.26 | 3.96 | 27.93 | 37.40 54.00 16.60
3846.23 41.36 PK \Y% 3232 | 4.60 | 2735 | 50.93 74.00 23.07
3846.23 31.86 AV \Y% 3232 | 4.60 | 2735 | 41.43 54.00 12.57
325.21 36.75 QP H 14.61 | 2.16 | 21.58 | 31.94 46.00 14.06

*Within measurement uncertainty!
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802.11n ht40 Mode:

Frequency Receiver Rx Antenna Cable |Amplifier| Corrected FCC 15.247
(MHz) Reading | Detector | Polar | Factor loss Gain |Amplitude| Limit | Margin
(dBpV) [(PK/QP/AV)| (H/V)| (dB) (dB) (dB) |(dBpV/m)|(dBpV/m)| (dB)
Low Channel:5755MHz
5745 54.63 AV H 34.65 5.10 0.00 94.38 N/A N/A
5745 63.24 PK H 34.65 5.10 0.00 102.99 N/A N/A
5745 69.51 AV \% 34.65 5.10 0.00 109.26 N/A N/A
5745 79.24 PK \Y% 34.65 5.10 0.00 118.99 N/A N/A
11490 42.35 PK v 40.98 7.85 26.09 65.09 74.00 8.91
11490 27.63 AV \Y 40.98 7.85 26.09 50.37 54.00 3.63 *
5725 28.96 PK \% 34.64 4.83 0.00 68.42 74.00 5.58 *
5725 9.78 AV \Y% 34.64 4.83 0.00 49.24 54.00 4.76 *
17235 36.25 PK H 45.61 12.63 | 23.34 71.15 74.00 2.85*
17235 16.62 AV H 45.61 12.63 | 23.34 51.52 54.00 248 *
2771.46 42.35 PK H 31.22 4.10 27.81 49.87 74.00 24.13
2771.46 32.65 AV H 31.22 4.10 27.81 40.17 54.00 13.83
3714.52 39.75 PK H 32.09 4.97 27.36 49.44 74.00 24.56
3714.52 30.51 AV H 32.09 4.97 27.36 40.20 54.00 13.80
325.42 37.65 QP H 14.62 2.16 27.42 27.00 46.00 19.00
High Channel: 5795MHz
5825 57.86 AV H 34.70 5.35 0.00 97.91 N/A N/A
5825 63.41 PK H 34.70 5.35 0.00 103.46 N/A N/A
5825 66.47 AV \% 34.70 5.35 0.00 106.52 N/A N/A
5825 78.96 PK \ 34.70 5.35 0.00 119.01 N/A N/A
11650 42.62 PK A% 41.27 8.14 25.92 66.11 74.00 7.89
11650 26.41 AV \% 41.27 8.14 25.92 49.90 54.00 4.10 *
5850 28.76 PK H 34.71 5.56 0.00 69.03 74.00 4.97 *
5850 10.21 AV H 34.71 5.56 0.00 50.48 54.00 352 %
17475 35.52 PK \Y 45.51 11.89 | 23.12 69.80 74.00 421 *
17475 15.06 AV v 45.51 11.89 | 23.12 49.34 54.00 4.67 *
3725.64 39.57 PK H 32.11 4.86 27.36 49.18 74.00 24.82
3725.64 29.96 AV H 32.11 4.86 27.36 39.57 54.00 14.43
4523.18 42.18 PK v 32.55 5.45 27.35 52.83 74.00 21.17
4523.18 32.65 AV \% 32.55 5.45 27.35 43.30 54.00 10.70
325.36 36.84 QP H 14.61 2.16 21.58 32.03 46.00 13.97

*Within measurement uncertainty!
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Report No.: R2DG130515001-00A

2.4G band:

Conducted Spurious Emissions at Antenna Port

802.11b Low Channel
RBW 100 kHz  RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 6.4 s unit dBm
20
0.5 dp Offse
10
0
- 10
L S0% 15 37 aB
-20
-30
-40
-50
-60
-70
-80
Start 30 MHz 2.497 GHz, Stop 25 GHz
Date: 03.JUN.2013 21:01:15
802.11b Middle Channel
RBW 100 kHz  RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 6.4 s unit dBm
20
0.5 dp Offse
10
0
-10
| 88X 1472 dB
-20
-30
-40
-50
-60
-70
-B0O
Start 30 MHz 2.497 GHz, Stop 25 GHz

Date:

03.JUN.2013

21:02:48

1MA

FCC Part 15.247
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802.11b High Channel

& RBW 100 kHz  RF Att 30 dB
& ref Lyl VBW 300 KHz
20 dBm SWT 6.4 s Unit dBm
o5 o ors
. se
[ ]
10
0
-10
1MAX 1MA
L D1-15/.88 oBm
-20
-30
-40
-50
-B60
-70
-B0
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Jate: 03.JUN.2013 21:03:39
802.11g Low Channel
RBW 100 kHz  RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 6.4 s Unit dBm
“'ss Forr
. se
A
10
o]
-10
1MAX 1MA
-20
L 01 -22[.53 B
-30
-40
-50
-B0
-70
-80
Start 30 MHz 2.497 GHz, Stop 25 BHz
Jate: 03.JUN.2013 21:04:51

FCC Part 15.247
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802.11g Middle Channel

¢ RBW 100 kHz RF Att 30 dB
t‘ Ref Lvl VBW 300 kHz
20 dBm SWT 6.4 s Unit dBm
20
0.5 dp Offse
A
10
0
-10
1MAX 1MA
-20
1 D1 -22[.39 dBm
-30]
-40)
-50
-60)
-70
-80
Start 30 MHz 2.487 GHz/ Stop 25 GHz
Jate: 03.JUN.2013 21:05:54
802.11g High Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 5.4 s Unit dBm
20
0.5 dp Offse
A
10
0
-10
1MAX 1MA
-20
D1 -22[.32 dBm
-30]
-40)
-50
-60)
-70
-80
Start 30 MHz 2.487 GHz/ Stop 25 BHz
Jate: 03.JUN.2013 21:06:43

FCC Part 15.247
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Report No.: R2DG130515001-00A

Chain 0: 802.11n20 Low Channel

¢ RBW 100 kHz RF Att 30 dB
t‘ Ref Lvl VBW 300 kHz
20 dBm SWT 6.4 s Unit dBm
20
0.5 dp Offse
A
10
0
-10
1MAX 1MA
-20
1 D1 -24[.32 dBm
-30]
-40)
-50
-60)
-70
-80
Start 30 MHz 2.487 GHz/ Stop 25 GHz
Jate: 03.JUN.2013 21:08:21
Chain 0: 802.11n20 Middle Channel
¢ RBW 100 kHz RF Att 30 dB
t‘ Ref Lvl VBW 300 kHz
20 dBm SWT 6.4 s Unit dBm
20
0.5 dp Offse
A
10
0
-10
1MAX 1MA
-20
D1 -23[.13 dBm
-30]
-40)
-50
-60)
-70
-80
Start 30 MHz 2.487 GHz/ Stop 25 GHz

Jate:

03.JUN.2013

21:09:22

FCC Part 15.247
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Chain 0: 802.11n20 High Channel

& RBW 100 kHz  RF Att 30 oB
3 Ref Lvl VBW 300 kHz
20 dBm SUT 6.4 s Unit dBm
20
0.5 dp Offse
[ ]
10
0
10
1MAX 1MA
20
L 01 -23.02 dBm
-30
4D
50
60
70
-80
Start 30 MHz 2.487 GHz/ Stop 25 GHz

Date:

03.JUN.2013

21:10:32

Chain 1: 802.11n20 Low Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 6.4 s Unit dBm
@ 0.5 dp Off
. se
Al
10
al
-10
1MAX iMA
-20
1 -24(.22 dBm
-30
-40
-50
-60
-70
-80
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date:

03.JUN.2013

21:08:46

FCC Part 15.247

Report No.: R2DG130515001-00A
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Chain 1: 802.11n20 Middle Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 6.4 s Unit dBm
@ 0.5 dp Off
. se
Al
10
0
-10
1MAX 1MA
-20
1 -24.22 dBm
-30
~40
-50
-B0
-70
-B80
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 03.JUN.2013 21:09:59
Chain 1: 802.11n20 High Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 6.4 s Unit dBm
0 0.5 dp Off
. se
A
10
0
-10
1MAX 1MA
-20
1 -23[.43 dBm
-30
-40
-50
-B0
-70
-B80
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date:

03.JUN.2013

21:11:01

FCC Part 15.247
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Chain 0: 802.11n40 Low Channel

RBW 100 kHz RF Att 30 db
Ref Lvl VBW 300 kHz
20 dBm SWT 6.4 s Unit dBm
0 0.5 dp Off
. se
A
10
0
-10
1MAX 1MA
-20
1 -25(.84 dBm
-30
-40
-50
-B0
-70
-B80
Start 30 MHz 2.497 GHz/ Stop 25 GHz
DJate: 03.JUN.2013 21:12:50
Chain 0: 802.11n40 Middle Channel
RBW 100 kHz RF Att 30 db
Ref Lvl VBW 300 kHz
20 dBm SWT 6.4 s Unit dBm
0 0.5 dp Off
. se
A
10
0
-10
1MAX 1MA
-20
1 -28[.51 dBm
-30
-40
-50
-B0
-70
-B80
Start 30 MHz 2.497 GHz/ Stop 25 GHz
DJate: 03.JUN.2013 21:14:20
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Chain 0: 802.11n40 High Channel

RBW 100 kHz RF Att 30 db
Ref Lvl VBW 300 kHz
20 dBm SWT 6.4 s Unit dBm
0 0.5 dp Off
. 5€e
A
10
0
-10
1MAX 1MA
-20
1 -25(.79 dBm
-30
-40
-50
-B0
-70
-B80
Start 30 MHz 2.497 GHz/ Stop 25 GHz
DJate: 03.JUN.2013 21:15:33
Chain 1: 802.11n40 Low Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 6.4 s Unit dBm
0 0.5 dp Off
. se
[ |
10
0
-10
1MAX 1MA
-20
1 -26[.15 dBm
-30
-40
-50
-60
-70
-80
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date:

03.JUN.2013

21:13:28

FCC Part 15.247

Report No.: R2DG130515001-00A
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Chain 1: 802.11n40 Middle Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 6.4 s Unit dBm
@ 0.5 dp Off
. se
Al
10
0
-10
1MAX 1MA
-20
1 -25(.55 dBm
-30
-40
-50
-B0
-70
-B80
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 03.JUN.2013 21:14:486
Chain 1: 802.11n40 High Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 6.4 s Unit dBm
0 0.5 dp Off
. se
A
10
0
-10
1MAX 1MA
-20
1 -25(.97 dBm
-30
-40
-50
-B0
-70
-B80
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date:

03.JUN.2013

21:16:04

FCC Part 15.247
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5725-5850MHz band:
802.11a Low Channel 30M-26.5G
® RBW 100 kHz  RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 6.8 s Unit dBm
20

0.5 dB Offse

1MAX 1MA

-20

—OT 2092 dBm

-30

-40

-50

-60)

-70

-80

Start 30 MHz 2.647 GHz/ Stop 26.5 BHz
Jate: 03.JUN.2013 21:20:14

802.11a Low Channel 26.5-40G

® “RBW 100 kHz
*VEW 300 kEHz

iBim *Att 30 4B SWT 270 ms

20

" . -y

Start 26.5 GHz 1.35 GHz/ Step 40 GHz

Date: 3.JUN.2013 13:56:59
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%Ref Lvl

20 dBm
20

802.11a Middle Channel 30M-26.5G

RBW
VBW
SWT

100 kHz
300 kHz
5.8 s

RF Att 30 dB

Unit dBm

0.5 d

B Offse

1MAX

1MA

T -7

-30

.19 dBm

-40

-50

-60

-70

-80

Start 30 MHz

DJate:

03.JUN.2013

2.647 GHz/ Stop 26.5 GHz

21:21:17

802.11a Middle Channel 26.5-40G

*RBW 100 kHz
*WBW 300 kHz

Ref 20.5 dBm *Att 30 4B SWT 270 ms
20 Offpet 0.% dB
. B
L PK
o
20
" \,JV'AN
=0 urJ“J'LF
MJ\A ¥
»«AWW“"‘ e WP
|- o
70
Start 26.5 GHz 1.35 GHz/ Step 40 GHz
Date: J.JUN.2013 13:37:14

FCC Part 15.247
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802.11a High Channel 30M-26.5G

& REW 100 kHz  RF Att 30 dB
& ref Lyl VBW 300 kHz

20 dBm SWT 6.8 s Unit dBm
20

0.5 dp Offse

1MAX 1MA

-20f = =28 53—fr

-30

-40

-50

-B60

-70

-80

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz
Jate: 03.JUN.2013 21:22:14

802.11a High Channel 26.5-40G

® “RBW 100 kEz
*VEW 300 kHz

iBim *Att 30 4B SWT 270 ms

20

w0 ! et

Start'26.5 GHz 1.35 GHz/ Step 40 GHz

Date: 3.IJUNLZ013  14:14:51

FCC Part 15.247
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Report No.: R2DG130515001-00A

Chain 0: 802.11n ht20 Low Channel 30M-26.5G

Ref Lvl

20 dBm
20

RBW
VBW
SWT

100 kHz
300 kHz
5.8 s

RF Att

Unit

30 dB

dBm

0.5 dp Offse

1MAX

-20

D1 -23.31 dBm

-30

-40

-50

-60

-70

-80

Start 30 MHz

Date:

®

03.JUN.2013

21:24:24

2.647 GHz/

Stop 26.5 GHz

Chain 0: 802.11n ht20 Low Channel 26.5-40G

*RBW 100 kHz
*WBW 300 kHz

Ref 20.5 dBm *Att 30 4B SWT 270 ms
20 Offpet 0.% dB
=
L PK
o
a0
* Nvf\r'\r’wuw
—50 f_‘._vw“\u-ﬂ"’w
s A A A
&0

Start 26.5 GHz

1.35 GHz/

Stop 40 GHz

iMA

FCC Part 15.247
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Report No.: R2DG130515001-00A

Chain 0: 802.11n ht20 Middle Channel 30M-26.5G

%Ref Lvl

20 dBm
20

RBW
VBW
SWT

100 kHz
300 kHz
5.8 s

RF Att

Unit

30 dB

dBm

0.5 dp Offse

1MAX

-20

—D1 -22.41 dBm

-30

-40

-50

-60

-70

-80

Start 30 MHz

DJate:

®

Ref 20.5 dBm

03.JUN.2013

Chain 0: 802.11n ht20 Middle Channel 26.5-40G

*RBW 100 kHz
*WBW 300 kHz

21:25:59

*Att 30 dB

2.647 GHz/

SWT 270 ms

Stop 26.5 BHz

20 Offpet 0.% dB

=
L PK

o

a0

- 50

- G0

t t 26.5 GHz
ates: i 01

Stop 40 GHz

1MA

FCC Part 15.247
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Chain 0: 802.11n ht20 High Channel 30M-26.5G

RBW
VBW
SWT

100 kHz
300 kHz
6.8 s

RF Att 30 dB

Ref Lvl

20 dBm Unit dBm

20

0.5 dp Offse

1MAX 1MA

D1 -21.73 dBm

-30

-40

-50

-B60

-70

-80

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

DJate:

®

03.JUN.2013

Chain 0: 802.11n ht20 High Channel 26.5-40G

*RBW 100 kHz
*WBW 300 kHz

21:27:29

Ref 20.5 dBm *Att 30 4B SWT 270 ms
20 Offpet 0.% dB
. B
1 i
o
a0
N MW
LAY I
o A i I St A e
&0
Start 26.5 GHz 1.35 GHz/ Step 40 GHz
Date: 3.JUN.Z0L3 14:47:29%

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

Chain 1: 802.11n ht20 Low Channel 30M-26.5G

RBW 100 kHz RF Att 30 dB
Ref Lvl VBHW 300 kHz
20 dBm SWT 6.8 s Unit dBm
20
0.5 dp Offse
10
0
-10
1MAX
-20
—D1 -22[.92 dBm
-30
-40
-50
-B0
-70
-80
Start 30 MHz 2.647 GHz/ Stop 26.5 BHz
Jate: 03.JUN.2013 21:24:51
Chain 1: 802.11n ht20 Low Channel 26.5-40G
® “RBW 100 kHz Marke
*VEW 300 kEHz
Ref 20.5 dBm Att 30 4B SWT 270 ms
20 Offpet 0.% dB
1
1 PN
N
20
| =0 | ™
L A
S R, e
|- so
Start 26.5 GHz 1.35 GHz/ Step 40 GHz
Dates 3.TJUN.2013 113311

1MA
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

Chain 1: 802.11n ht20 Middle Channel 30M-26.5G

%Ref Lvl

20 dBm
20

RBW
VBW
SWT

100 kHz
300 kHz
5.8 s

RF Att

Unit

30 dB

dBm

0.5 dp Offse

1MAX

-20

HD1 -22

-30

.65 dBm)

-40

-50

-60

-70

-80

Start 30 MHz

DJate:

03.JUN.2013

21:26:39

2.647 GHz/

Stop 26.5 BHz

1MA

Chain 1: 802.11n ht20 Middle Channel 26.5-40G

®

*RBW 100 kHz
*WBW 300 kHz

Ref 20.5 dBm *Att 30 4B SWT 270 ms

20 Offpet 0.% dB

. B
L PK

o

a0

. | rto

WWW

- 60

Start 26.5 GHz 1.35 GHz/ top 40 GHz
Date: 3.JUN.2013 14:23:1%9
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

Chain 1: 802.11n ht20 High Channel 30M-26.5G

%Ref Lvl

20 dBm
20

RBW
VBW
SWT

100 kHz
300 kHz
5.8 s

RF Att

Unit

30 dB

dBm

0.5 dp Offse

1MAX

-30

HO1 -21].4/7 dBm|

-40

-50

-60

-70

-80

Start 30 MHz

DJate:

®

Ref 20.5 dBm

03.JUN.2013

Chain 1: 802.11n ht20 High Channel 26.5-40G

*RBW 100 kHz
*WBW 300 kHz

2.647 GHz/

21:28:38

*Att 30 4B SWT 270 ms

Stop 26.5 BHz

20 Offpet 0.% dB

=i
1 PN
£

0

2

50 poee P

u\)\‘ﬁd“A\ML’AJLLFﬂANHW"w“Md(\hd""' JJ

— 60

Start 26.5 GHz 1.35 GHz/ stop 40 GHz
Jate: UM.Z2013 14:31:47

1MA

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R2DG130515001-00A

Chain 0: 802.11n ht40 Low Channel 30M-26.5G

RBW 100 kHz RF Att 30 dB

Ref Lvl VBHW 300 kHz
20 dBm SWT 5.8 s Unit dBm
20

0.5 dp Offse

1MAX 1MA

-20

FD1 -24.8 dB

-30

-40

-50

-60

-70

-80

Start 30 MHz 2.647 GHz/ Stop 26.5 BHz

DJate: 03.JUN.2013 21:31:26

Chain 0: 802.11n ht40 Low Channel 26.5-40G

® “RBW 100 kHz
*VBW 3 iz

iBim *Att 30 4B SWT 270 ms

20

Start 26.5 GHz 1.35 GHz/ Step 40 GHz

Date: J.JUN.2013 14:17:45
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

Chain 0: 802.11n ht40 High Channel 30M-26.5G

%Ref Lvl

20 dBm
20

RBW
VBW
SWT

100 kHz
300 kHz
5.8 s

RF Att

Unit

30 dB

dBm

0.5 dp Offse

1MAX

-20

—D1 -25].25 dBm)

-30

-40

-50

-60

-70

-80

Start 30 MHz

DJate: 03.JUN.2013 21:32:45

2.647 GHz/

Stop 26.5 BHz

1MA

®

Ref 20.5 dBm

Chain 0: 802.11n ht40 High Channel 26.5-40G

*RBW 100 kEz
*WBW 300 kHz

*Att 30 4B SWT 270 ms

20 Offpet 0.% dB
-1
1 PK
o
20
5 JugJ\uAV*V”N
-60
Start 26.5 GHz 1.35 GH=z top 40 GHz
Date: J.JUN.2013 15:21:56
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R2DG130515001-00A

Chain 1: 802.11n ht40 Low Channel 30M-26.5G

RBW 100 kHz RF Att 30 dB
Ref Lvl VBHW 300 kHz
20 dBm SWT 5.8 s Unit dBm
20

0.5 dp Offse

1MAX 1MA

-20

—HD1 -24.96 dBm

-30

-40

-50

-60

-70

-80

Start 30 MHz 2.647 GHz/ Stop 26.5 BHz

DJate: 03.JUN.2013 21:31:59

Chain 1: 802.11n ht40 Low Channel 26.5-40G

® “RBW 100 kHz
*VEW 300 kHz

Ref 20.5 dBm *Att 30 4B SWT 270 ms
20 Offpet 0.% dB
. B
L PK
o
a0
40 4 ﬂ'}\fpﬁh
) ) W
[ IOV PP
QJL’VJ‘LH{MJ)\‘#NJ‘UfAIV"MPJ
|- o
70
Start 26.5 GHz 1.35 GHz/ Step 40 GHz
Date: 3.JUN.2013 14:54:43
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Bay Area Compliance Laborat

ories Corp. (Dongguan)

Report No.: R2DG130515001-00A

%Ref Lvl

20 dBm
20

Chain 1: 802.11n ht40 High Channel 30M-26.5G

RBW
VBW
SWT

100 kHz
300 kHz
5.8 s

RF Att

Unit

30 dB

dBm

0.5 dp Offse

1MAX

-20

FD1 -25
-30

.93 dBm

-40

-50

-60

-70

-80

Start 30 MHz

DJate: 0

2.647 GHz/

3.JUN.2013 21:33:20

Stop 26.5 BHz

1MA

Chain 1: 802.11n ht40 High Channel 26.5-40G

®

*RBW 100 kHz
*WBW 300 kHz

Ref 20.5 dBm *Att 30 4B SWT 270 ms

20 Offpet 0.% dB

=
L PK

o

a0

- I W aind

- G0

Start 26.5 GHz 1.35 GHz/ top 40 GH:z
Date: 3.JUN.2013 15:15:26
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R2DG130515001-00A

FCC §15.247(a) (2) — 6 dB EMISSION BANDWIDTH

Applicable Standard

Systems using digital modulation techniques may operate in the 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz.

Test Procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and connect it to
measurement instrument. Then set it to any one convenient frequency within its operating range. Set a
reference level on the measuring instrument equal to the highest peak value.

3. Measure the frequency difference of two frequencies that were attenuated 6 dB from the reference
level. Record the frequency difference as the emission bandwidth.

4. Repeat above procedures until all frequencies measured were complete.

Spectrum

EUT Analyzer

Test Equipment List and Details

Manufacturer Description Model Serial Number R e =ter
Date Due Date
R&S Spectrum analyzer ESPI 100337 2012-11-10 2013-11-9
R&S Spectrum analyzer FSEM 30 849016/001 2012-9-4 2013-9-3

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed in accordance to NVLAP requirements, traceable to National Primary Standards and
International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 26.6~29.7° C
Relative Humidity: 65~70 %
ATM Pressure: 99.8 ~ 100.5kPa

The testing was performed by Ares Liu from 2013-05-23 to 2013-06-03..
Test Result: Pass.

Please refer to the following tables and plots.
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

Frequency 6 dB Bandwidth Limit
Channel
(MHz) (MHz) (kHz)
2.4G band-802.11b mode
Low 2412 8.10 >500
Middle 2437 8.10 >500
High 2462 8.10 >500
2.4G band-802.11g mode
Low 2412 15.07 >500
Middle 2437 15.07 >500
High 2462 15.07 >500
2.4G band-chain 0: 802.11n20 mode
Low 2412 16.99 >500
Middle 2437 16.99 >500
High 2462 16.99 >500
2.4G band-chain 1: 802.11n20 mode
Low 2412 16.91 >500
Middle 2437 1691 >500
High 2462 16.99 >500
2.4G band-chain 0: 802.11n40 mode
Low 2422 35.43 >500
Middle 2437 36.39 >500
High 2452 36.39 >500
2.4G band-chain 1: 802.11n40 mode
Low 2422 35.43 >500
Middle 2437 36.39 >500
High 2452 36.39 >500
5725-5850MHz band-802.11a mode
Low 5745 15.52 >500
Middle 5785 15.60 >500
High 5825 15.52 >500
5725-5850MHz band-chain 0:802.11n ht20 mode
Low 5745 17.60 >500
Middle 5785 17.60 >500
High 5825 17.60 >500
5725-5850MHz band-chain 1:802.11n ht20 mode
Low 5745 17.60 >500
Middle 5785 17.60 >500
High 5825 17.60 >500
5725-5850MHz band-chain 0:802.11n ht40 mode
Low 5755 36.48 >500
High 5795 36.48 >500
5725-5850MHz band-chain 1:802.11n ht40 mode
Low 5755 36.48 >500
High 5795 36.48 >500

FCC Part 15.247
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Jate: 23.MAY 2013

18:30:22

Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R2DG130515001-00A
2.4G band:
802.11b Low Channel
¢ RBW 100 kHz RF Att 30 dB
t‘ Ref Lvl VBW 300 kHz
20 dBm SWT 10 ms Unit dBm
20,
0.5 dp Offse
A
10
01 2.9 dBm
0l L
02 [3.07 dpnm
-10
1MAX 1MA
-20
-30]
-40
-50
-60
-70
-80
Center 2.412 GHz 4 MHz/ Span 40 MHz
Date: 23.MAY 2013 18:32:53
802.11b Middle Channel
¢ RBW 100 kHz RF Att 30 dB
t‘ Ref Lvl VBW 300 kHz
20 dBm SWT 10 ms Unit dBm
20,
0.5 dp Offse
A
10
01 3.2[1 dBm
0
—02 [2.73 dBnm
-10
1MAX 1MA
-20
-30]
-40
-50
-60
-70
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

@Ref Lvl

20

20 dBm

802.11b High Channel

RBW
VBW
SWT

100 kHz
300 kHz
10 ms

RF Att 30 dB

Unit dBm

0.5 dB Offse

D1 3.3|7 dBm

-2.63 dpm

-20

1MAX

1MA

-30

-40

-50

-60)

-70

-80

Jate:

Center 2.4B2 GHz

23.MAY 2013

%‘ Ref Lvl

20

20 dBm

4 MHz/

18:37:20

802.11g Low Channel

RBW
VBW
SWT

100 kHz
300 kHz
10 ms

Span 40 MHz

RF Att 30 dB

Unit dBm

0.5 dp Offse

D1 -4 .56 dBm

-20

AT L w1}

1MAX

1MA

-30

-40

-50

-60)

-70

-B0

Jate:

Center 2.412 GHz

23.MAY 2013

4 MHz/

18:43:59

Span 40 MHz

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

802.11g Middle Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 10 ms Unit dBm
20
0.5 dp Offse
A
10
0
D1 -4.[5 dBm
-10) = 5P
1MAX 1MA
-20
-30
-40
-50 _—
-60
-70
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz
Jate: 23.MAY 2013 18:48:41
802.11g High Channel
¢ RBW 100 kHz RF Att 30 dB
t‘ Ref Lvl VBW 300 kHz
20 dBm SWT 10 ms Unit dBm
20
0.5 dp Offse
A
10
0
D1 -4.[6 dBm
-10) ) -0 .00 om
1MAX 1MA
-20
-30
-40
-50
-60
-70
-80
Center 2.4B62 GHz 4 MHz/ Span 40 MHz
Jate: 23.MAY 2013 18:51:08

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

Chain 0: 802.11n20 Low Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 10 ms Unit dBm
20
0.5 dp Offse
A
10
0
D1 -7.[43 dB
-10 b
aasD? |-13.43 HBm 1MA
-20
-30
-40
-50
-60
-70
-80
Center 2.412 GHz 4 MHz/ Span 40 MHz
Jate: 23.MAY 2013 19:47:22
Chain 0: 802.11n20 Middle Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 10 ms Unit dBm
20
0.5 dp Offse
A
10
0
D1 -7.[2 dB
-10 —
H+5b2 [-13.62 HBm 1MA
-20
-30
-40
-50)
-60
-70
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz

Jate:

23.MAY 2013

19:42:00

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

Chain 0: 802.11n20 High Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 10 ms Unit dBm
20
0.5 dp Offse
A
10
0
D1 -7.[2 dB
-10 o —]
H+5b2 [-13.62 HBm 1MA
-20)
-30
-40)
-50)
-60)
-70
-80
Center 2.4B2 GHz 4 MHz/ Span 40 MHz
Jate: 23.MAY 2013 19:53:23
Chain 1: 802.11n20 Low Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 10 ms Unit dBm
=0 0.5 dp Off
. se
[ |
10
0
D1 -7.[p6 dBm
-10 ——
4452 [-13.56 HBm 1MA
-20
-30
-40)
-50
-60
-70
-80
Center 2.412 GHz 4 MHz/ Span 40 MHz
Jate: 23.MAY 2013 19:44:28

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

Chain 1: 802.11n20 Middle Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 10 ms Unit dBm
0 0.5 dp Off
. se
[ |
10
0
D1 -7.p2 dBm
~10 ¥
42502 [-13.52 HEBm 1MA
-20
-30
~40
-50
-B0
-70
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz
Jate: 23.MAY 2013 19:39:52
Chain 1: 802.11n20 High Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 10 ms Unit dBm
=0 0.5 dp Off
. se
[ |
10
0
—D1 -7.p6 dBm
-10 —
H+4+82 |-13.56 pBm 1MA
-20
-30
-40
-50
-B0
-70
-80
Center 2.462 GHz 4 MHz/ Span 40 MHz
Jate: 23.MAY 2013 19:50:08

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

Chain 0: 802.11n40 Low Channel

& RBW 100 kHz  RF Att 30 dB
& ref Lyl VBW 300 kHz
20 dBm SWT 20 ms Unit dBm
o5 o ors
. se
[ ]
10
0
10f—ta 5
1MAX 1MA
2 |-16.37 pBn
-20
-30
-40
-50
-B60
-70
-B0
Center 2.422 GHz 8 MHz/ Span 80 MHz
Jate: 23.MAY 2013 20:04:47
Chain 0: 802.11n40 Middle Channel
& RBW 100 kHz  RF Att 30 dB
& ref Lyl VBW 300 kHz
20 dBm SWT 20 ms Unit dBm
o5 o ors
. se
[ ]
10
0
T IR .
1MAX 1MA
L D2 |-15.98 pBm
-20
-30
-40
-50
-B60
-70
-B0
Center 2.437 GHz 8 MHz/ Span 80 MHz

DJate: 23.MAY 2013 20:11:05

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

Chain 0: 802.11n40 High Channel

& RBW 100 kHz RF Att 30 dB
& Ret Lyl VBH 300 kHz
20 dBm SWT 20 ms Unit dBm
0 0.5 dp Off
. 1=
A
10
0
Y| MR- dBam
1MAX 1MA
——>2 |-15.87 HBm
-20
-30
-40
-50
-60)
-70
-80
Center 2.452 GHz 8 MHz/ Span 80 MHz
Jate: 23.MAY 2013 20:17:39
Chain 1: 802.11n40 Low Channel
& RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 20 ms Unit dBm
0 0.5 dB Off
. se
[ |
10
0
_10f—b el B B
1MAX 1MA
——D2 |-16.12 HBm
-20)
-30
-40
-50
-60
-70
-80
Center 2.422 GHz 8 MHz/ Span 80 MHz

Jate:

23.MAY 2013

20:01:51

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

Chain 1: 802.11n40 Middle Channel

RBW 100 kHz RF Att 30 dB
>
{3 Ref Lvl VBW 300 kHz
20 dBm SWT 20 ms Unit dBm
0 0.5 dB Off
. se
[ |
10
0
I0ls| AR V===
1MAX 1MA
——>b2 [-15.86 HBm
-20
-30
-40
-50
-60
-70
-80
Center 2.437 GHz 8 MHz/ Span 80 MHz
Jate: 23.MAY 2013 20:08:33
Chain 1: 802.11n40 High Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
20 dBm SWT 20 ms Unit dBm
=0 0.5 dp Off
. s5e
[ |
10
0
10 1 g 25 dB
1MAX 1MA
——>b2 |-15.85 HBm
-20
-30
-40
-50
-60
-70
-80
Center 2.452 GHz 8 MHz/ Span 80 MHz

DJate: 23.MAY 2013 20:14:17

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

5725-5850MHz band:

1 FK

Date:

1 FK

Date:

802.11a Low Channel

DELTA MARKER 1
5.75256 GH=z
Ref 20 dEm

*REW 100 kE:z
*VBW 300 kH=
SWT 20 ms

20 Offper 0.9
10

D1 2.12 dBEm

10

Tt
i ‘H

=20

50

- G0

0

B0

Center 5.74%5 GHz

J.IUMN.2013  13:36:59

4 MH=z/

802.11a Middle Channel

DELTA MARKER 1
15.6 MH=
Ref 20 dEm

=htt 30

*REW 100 kE:z
*VBW 300 kH=
SWT 20 ms

Span 40 MH=z

2o Offger 0.% dB

10

o 1

Jutho )

10

LE
L

=20

- a0

50

- G0

0

B0

Center 5.785 GHz

J.IUMN.Z2013 13

th6:33

4 MH=z/

Span 40 MH=z

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

802.11a High Channel
DELTA MARKER 1 *EEW 100 kHz 1
15.52 MH:z *VBW 300 kH=
Ref 20 dEm *Att 30 dB SWT 20ms 15.52000000
2o Offger 0.% dB
10 Sl al7120 QLO0 GHo “
1l PK
panxH] o Dl 1. =150} i 1 1
Dz -j4.2 ::&';};W\-W FHWM
10 ‘
|20 If \\
30
DB
|- a0
-0
-0
0
8O
Center 5.82%5 GH=z 4 MH=z/ Span 40 MH=z
Date: J.JUN.2013 14:03:01

Chain 0:802.11n ht20 Low Channel

® DELTA MARKER 1 *EEW 100 kHz 1
17.6 MH= *VBW 300 kH=
Ref 20 dBm Att 30 4B SWT 20 ms DO00oq]
2o Offger 0.% dB
10 el 2351600
1l PK
; 0
B DL -1.48 dBm—t
10 “‘1
DB
'
-0
-0
0
8O
Center 5.74% GH=z 4 MH=z/ Span 40 MH=z
Date: J.JUN.2013 14:14:26

FCC Part 15.247
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R2DG130515001-00A

Chain 0:802.11n ht20 Middle Channel

DELTA MARKER 1 *RBW 100 kH=z Delta 1 [Tl ]
17.6 MEZ *VBW 300 kHz 0.46 dB
Ref 20 dBm *htt 30 dB SWT 20 ms 17.6000 MH=
20 Offfet 0.% dB Marker| 1 [T1
cBm
10 I sl 27s5160p00 ca=|EN
L FK
h
B DL -1.48 dBm—t
D2 -[7.44 Mmmm
|10
- } ‘V
DB
|- =0
|- c0
70
80
Center 5.78%5 GH=z 4 MH=z/ Span 40 MH=z
Date: 3.JUN.2013  14:29:04
Chain 0:802.11n ht20 High Channel
® DELTA MARKER 1 *REW 100 kHz Delta 1 [T1 ]
17.6 MEZ *VBW 300 kHz dB
Ref 20 dEm *Att 30 dB SWT 20 ms MHZ
2o Offger 0.% dB
1 faa ¥
10 I sl g1s160poo ca=|EN
L FK
h
o —
inhl 2 dBm
02 -8 dBmey MMWW :
|10 i j
|- 20
30
3DB
- '
|- =0
|- c0
70
80
Center 5.82%5 GH=z 4 MH=z/ Span 40 MH=z
Date: 3.JUN.2013 14:35:59
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R2DG130515001-00A

Chain 1:802.11n ht20 Low Channel

DELTA MARKER 1 *RBW 100 k8z Delta 1 [T1 ]
5.75376 GHz *VBW 300 kHz 0.52 d
Ref 20 dBm *Att 30 4B EWT 20 ms 17.600000000 M
20 Offfet 0.% dB 1 [TL
AR
10 I sl 235160p00 ca=|EN
1 FK]
: -0 TT =11 <&
10 j {
3DB
i ' 3
\
50
-0
70
80
Center 5.74% GH=z 4 MH=z/ Span 40 MH=z
Date: 3.JUN.2013 14:15:48
Chain 1:802.11n ht20 Middle Channel
® DELTA MARKER 1 *RBEW 100 kEz Delta 1 [T
17.6 MEz *VBW 300 kHz
Ref 20 dBm *Att 30 4B EWT 20 ms 17.6000
20 Offfet 0.% dB 1 [TL
10 I sl 22s5120p00 cu=|EN
1 FK]
&= |, _
ST it
10 - . - MM ‘h
|- 20 J \
30
DB
50
-0
70
80
Center 5.78%5 GH=z 4 MH=z/ Span 40 MH=z
Date: 3.JUN.2013 14:30:17
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R2DG130515001-00A

Chain 1:802.11n ht20 High Channel

DELTA MARKER 1 *PEW 100 kHz Delta 1 [Tl ]
17.6 MHz *VBW 300 kHz 0.27 d
Ref 20 dBm *htt 30 dB SWT 20 ms 17.600000000 M
20 offger 0.% dB 1 [TL
cBm
10 I sl g1s160poo ca=|EN
1l PK
&= |, L
01 -Z.08 r“ﬂﬁdhhﬁ
|10 i
|- 20
30
DB
s W AN
-0
-0
70
80
Center 5.82%5 GH=z 4 MH=z/ Span 40 MH=z
Date: 3.JUN.2013 14:36:42
Chain 0:802.11n ht40 Low Channel
® DELTA MARKER 1 *REW 100 kEz
36.48 MHz *VBW 300 kHz
Ref 20 dEm *Att 30 dB SWT 20 ms
2o Offger 0.% dB
10 + (=N W]
1l PK
&= |,
D1 =4.76 dB
|-10 DT t T M‘
\ 3
|- 20
30
‘}l h 3DB
M v L ST IR
-0
-0
70
80
Center 5.75% GH=z 4 MHz/ Span 80 MH=z
Date: 3.JUN.2013  14:49:07
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R2DG130515001-00A

Chain 0:802.11n ht40 High Channel

DELTA MARKER 1 *RBW 100 kH=z Delta 1 [Tl ]
5.81316 GHz *VBW 300 kHz
Ref 20 dEm *Att 30 dB SWT 20 ms
20 Offper 0.3 dB Marker
1 cBm
10 I sl 27s6z0poo cu=|EN
L FK
&= |,
D1 -4.83 dB -
|-10 e ﬁ"m”.hh."l.% ! .f"-t, m'lfb_
|- 20
30
- A M | wl”
)
¥ W
|- =0
|- c0
70
80
Center 5.79% GH=z 4 MHz/ Span 80 MH=z
Date: F.JUN.2013  14:59:59
Chain 1:802.11n ht40 Low Channel
® DELTA MARKER 1 *REW 100 kHz Delta 1 [T1 ]
36.48 MEz *VBW 300 kHz
Ref 20 dEm *Att 30 dB SWT 20 ms
20 Offper 0.3 dB Marker
cBm
10 I sl 235760p00 cu=|EN
L FK
&= |,
D1
|10 N
|- 20
30
A A ‘
|- =0
|- c0
70
80
Center 5.75% GH=z 4 MHz/ Span 80 MH=z
Date: 3.JUN.2013 14:49:28
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Chain 1:802.11n ht40 High Channel

DELTA MARKER 1 *REW 100 kE=z
36.48 MHz *VBW 300 kHz .z
Ref 20 dBm *htt 30 dB SWT 20 ms SE.48000000
2o Offger 0.% dB
10 I sl 27s6z0poo cuz|EN
1l PK
&= |,
Dl -4.85 dB
lid bk N
|, _WML il
|- 20
30
J ‘
MMW ¥ N "
-0
-0
70
80
Center 5.79% GH=z 4 MHz/ Span 80 MH=z
Date: 3.JUM.2013  15:01:10
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FCC §15.247(b) (3) - MAXIMUM PEAK OUTPUT POWER

Applicable Standard

According to FCC §15.247(b) (3), for systems using digital modulation in the 902-928 MHz, 2400-2483.5
MHz, and 5725-5850 MHz bands: 1 Watt. As an alternative to a peak power measurement, compliance
with the one Watt limit can be based on a measurement of the maximum conducted output power.
Maximum Conducted Output Power is defined as the total transmit power delivered to all antennas and
antenna elements averaged across all symbols in the signaling alphabet when the transmitter is operating at
its maximum power control level. Power must be summed across all antennas and antenna elements. The
average must not include any time intervals during which the transmitter is off or is transmitting at a
reduced power level. If multiple modes of operation are possible (e.g., alternative modulation methods),
the maximum conducted output power is the highest total transmit power occurring in any mode.

Test Procedure

1. Place the EUT on a bench and set it in transmitting mode.

2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to an
EMI Test Receiver.

3. Add a correction factor to the display.

Spectrum
EUT Analyzer

Test Equipment List and Details

A Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum analyzer ESPI 100337 2012-11-10 2013-11-9

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed in accordance to NVLAP requirements, traceable to National Primary Standards and
International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 29.7° C
Relative Humidity: 65 %
ATM Pressure: 99.8 kPa

The testing was performed by Ares Liu on 2013-06-03.

Test Mode: Transmitting
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Frequency (COTCTIEE Limit
Channel Output Power Result
(MHz) (dBm) (dBm)
2.4G band-802.11b mode
Low 2412 14.74 30 PASS
Middle 2437 14.89 30 PASS
High 2462 14.66 30 PASS
2.4G band-802.11g mode
Low 2412 12.67 30 PASS
Middle 2437 12.75 30 PASS
High 2462 12.77 30 PASS
2.4G band-chain 0: 802.11n20 mode
Low 2412 9.62 30 PASS
Middle 2437 9.88 30 PASS
High 2462 9.63 30 PASS
2.4G band-chain 1: 802.11n20 mode
Low 2412 9.43 30 PASS
Middle 2437 9.69 30 PASS
High 2462 9.53 30 PASS
2.4G band-chain 0: 802.11n40 mode
Low 2422 9.14 30 PASS
Middle 2437 9.53 30 PASS
High 2452 9.25 30 PASS
2.4G band-chain 1: 802.11n40 mode
Low 2422 9.14 30 PASS
Middle 2437 9.46 30 PASS
High 2452 9.41 30 PASS
5725-5850MHz band-802.11a mode
Low 5745 12.40 30 PASS
Middle 5785 12.37 30 PASS
High 5825 12.53 30 PASS
725-5850MHz band-chain 0: 802.11n ht20 mode
Low 5745 9.56 30 PASS
Middle 5785 9.36 30 PASS
High 5825 9.39 30 PASS
725-5850MHz band-chain 1: 802.11n ht20 mode
Low 5745 9.47 30 PASS
Middle 5785 9.39 30 PASS
High 5825 9.43 30 PASS
725-5850MHz band-chain 0: 802.11n ht40 mode
Low 5755 9.11 30 PASS
High 5795 9.14 30 PASS
725-5850MHz band-chain 1: 802.11n ht40 mode
Low 5755 9.12 30 PASS
High 5795 9.14 30 PASS
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Total power: chain 0+ chain 1:

Frequency (0 UGG Limit
Channel Output Power Result
(MHz) (dBm) (dBm)
2.4G band-Total:802.11n20 mode
Low 2412 12.54 30 PASS
Middle 2437 12.80 30 PASS
High 2462 12.59 30 PASS
2.4G band-Total:802.11n40 mode
Low 2422 12.15 30 PASS
Middle 2437 12.51 30 PASS
High 2452 12.34 30 PASS
5725-5850MHz band-Total:802.11n ht20 mode
Low 5745 12.53 30 PASS
Middle 5785 12.39 30 PASS
High 5825 12.42 30 PASS
5725-5850MHz band-Total:802.11n ht40 mode
Low 5755 12.13 30 PASS
High 5795 12.15 30 PASS

Please refer to the following plots
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2.4G band:

Date:

®

Date:

802.11b RF Output Power, Low Channel

*RBW 1 MHz
*VBW 3 MHz
Ref 20 dBi “Att 30 di SWT 2.5 ms
Offdet O[5 @B
10
-0
——10
——20.
20 f//,
—-40
——50.
——60.
——70.
Center 2.412 GHz 1.964071856 MHz/ Span 19.64071856 MHz
Tx Channel
Bandwidth 13.0938124 MHz Power 14.74 d Bm
3.JUN.2013 10:58:24
802.11b 26dB Bandwidth, Low Channel
“RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.99 dB
Ref 20 dBm *Att 30 dB SWT 5 ms 13.093812375 MHz
20 Offset O0.% dB Marker| 1 [T1 ]|
-20127 dBm
~10. 2| 405403014 GH
D1 5.9 [dBm
o AW’U'\ MM‘LH
——10
20 p2 PO 1 dB
10 W v U
vy A A A
W
——60.
——70
-80

Center 2.412 GHz

3.JUN.2013 10:58:08

4 MHz/

Span 40 MHz

LvL

3DB
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802.11b RF Output Power, Middle Channel

*RBW 1 MHz
*VBW 3 MHz
Ref 20 dB “Att 30 di SWT 5 ms
offdet 0|5 [B
10
1 RVt [~ \\
G -20
oo N LvL
40
| -50
—-60
) 3DB
Center 2.437 GHz 1.978021978 MHz/ Span 19.78021978 MHz
Tx Channel
Bandwidth 13.1868132 MHz Power 14.89 dBm
Date: 3.JUN.2013 11:02:20
802.11b 26dB Bandwidth, Middle Channel
® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 2.12 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 13.186813187 MHz
20 Offset O0.% dB Marker| 1 [T1 ]|
-21|52 dBm
10 2l 430386613 GH

o D1 5.76| dBm

k Wi M\ LvL
|10
N \/\1
-20 D2 2024 ¢
|30

- WAL
st o

——60.

70

-80

Center 2.437 GHz 4 MHz/ Span 40 MHz
Date: 3.JUN.2013 11:02:03
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Date:

Date:

802.11b RF Output Power, High Channel

Tx Channel
Bandwidth

13.1068931 MHz

3.JUN.2013 11:05:42

802.11b 26dB Bandwidth, High Channel

Power

“RBW 100 kHz

*RBW 1 MHz
*VBW 3 MHz
Ref 20 dBi “Att 30 di SWT 5 ms
Offget 0|5 B
-10
]
Lo ,#/’ o] _——hhu\“\‘\\\
——10.
. v ~
20 / \
o ™~
—-40
—-50
——60.
—-70
Center 2.462 GHz 1.966033966 MHz/ Span 19.66033966 MHz

14.66 dBm

Delta 1 [T1 ]

*VBW 300 kHz 2.72 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 13.106893107 MHz
20 Offset O0.% dB Marker| 1 [T1 ]
-20142 dBm
—-10 21455426573 GH.
D1 5.837 dBm
o MM M""Wu
N
20 I SN
50 J\JJ\ \\\J
B ' ' M
A\
b LUPLR
—-60
——70
-80

Center 2.462 GHz

3.JUN.2013 11:05:26

4 MHz/

Span 40 MHz

LvL
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Ret 20

dB

802.11g RF Output Power, Low Channel

“Att 30 di

*RBW 1 MHz
*VBW 3 MHz
SWT 5 ms

Offg
-10

et

dB

-0

| -10

=G 20

|40

N

——50.
——60

——70.

Center 2.412 GHz

Tx Channel
Bandwidth

2.733266733 MHz/ Span 27.33266733 MHz

18.2217782 MHz

Date: 3.JUN.2013 11:11:49

802.11g 26dB Bandwidth, Low Channel

®

Power 12.67 dBm

“RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz 1.52 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 18.221778222 MHz
20 Offset O0.% dB Marker| 1 [T1 ]
-26118 dBm
10 2| 402820171 GH
1 P
MAXH fa) D1 fal 5 dBm
. W'w M‘\Wm -
| 10 }ﬁ
21
0 \
D2 -R26.0 dBm
- \
3DB
| | e L) o
Uy [Akl
——50.
——60
——70.
-80
Center 2.412 GHz 4 MHz/ Span 40 MHz
Date: 3.JUN.2013 11:11:32
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802.11g RF Output Power, Middle Channel

*RBW 1 MHz

*VBW 3 MHz
Ret 20 dB “Att 30 di SWT 5 ms

Offget O[5 (B
—10
b ssbobropst A
Lo e
[t g

| _10 Nl [,

S 5
- Y E—— .

|-40

——50.

——60
|70 3DB

Center 2.437 GHz 2.733266733 MHz/ Span 27.33266733 MHz

Tx Channel
Bandwidth 18.2217782 MHz Power 12_.75 d Bm

Date: 3.JUN.2013 11:13:39

802.11g 26dB Bandwidth, Middle Channel

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.30 dB
Ref 20 dBm *Att 30 dB SWT 5 ms 18.221778222 MHz
20 Offset O0.% dB Marker| 1 [T1 ]
-27/13 dBm
|10 2| 427860131 GH
1 Pl
IMAXH Lo

DI -1.06 dBm

LvL
10 i

| _20 l}
D2 -P7. o#d Bm
30

;__,__awarﬂi"

| -50

I -60

70

-80

Center 2.437 GHz 4 MHz/ Span 40 MHz
Date: 3.JUN.2013 11:13:23
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Date:

®

Date:

802.11g RF Output Power, High Channel

*RBW 1 MHz
*VBW 3 MHz
Ref 20 dBi “Att 30 di SWT 5 ms
Offget O[5 (B
10
Lo Lot e | &]
——10 \\
L2 /! Ay
}’ ‘\L LVL
PR ]
|40
——50.
——60.
|70 3DB
Center 2.462 GHz 2.727272727 MHz/ Span 27.27272727 MHz
Tx Channel
Bandwidth 18.1818182 MHz Power 12 .77 dBm
3.JUN.2013 11:15:19
802.11g 26dB Bandwidth, High Channel
“RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.56 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 18.181818182 MHz
20 Offset O0.% dB Marker| 1 [T1 ]
-27105 dBm
|10 2|. 452009091 GH
—0 DI —0-8061 db M LvL
| _10 ’]f\ J'\
L 20

—30

D2 -26. 86{ dBm

——50.

e g

‘,__’_,_‘,_¢:""'""—_

——60

——70.

-80

Center 2.462 GHz

3.JUN.2013

11:15:03

4 MHz/ Span 40 MHz
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Date:

®

Date:

Chain 0: 802.11n20 RF Output Power, Low Channel

*RBW 1 MHz
*VBW 3 MHz
Ref 20 dBi *Att 30 di SWT 5 ms
Offdet O[5 @B
—10
o R et i -
|10 "‘\\
—-20
| _30 / \ LVL
ko .‘Jo./ \M
Yo g
——50
——60
|70 3DB
Center 2.412 GHz 2.769230769 MHz/ Span 27.69230769 MHz
Tx Channel
Bandwidth 18.4615385 MHz POWer 9 62 dBm
3.JUN.2013 11:29:05
Chain 0: 802.11n20 26dB Bandwidth, Low Channel
“RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 2.14 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 18.461538462 MHz

20 Offset O0.% dB Marker| 1 [T1 ]
-30196 dBm
|10 2| 402749251 GH
—0
D1 -3.286 dBm

- Al
r-10 TR
——20. %
=0 D2 —29_23L dBm

1 3DB
| —40

Lot

|
it

——60

——70.

-80

Center 2.412 G

Hz

3.JUN.2013 11:28:48

4 MHz/ Span 40 MHz
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Chain 0: 802.11n20 RF Output Power, Middle Channel

“RBW 1 MHz
“VBW 3 MHz
Ref 20 dBI “Att 30 di SWT 5 ms
offdet 0[5 pB
10
Lo S R [ A ]
s o W
| _10 | Y
1 RV /f
Gl 20
—-30 // \\\ LVL
W M
| -50
|60
| _70 3DB
Center 2.437 GHz 2.757242757 MHz/ Span 27.57242757 MHz
Tx Channel
Bandwidth 18.3816184 MHz Power 9.88 dBm
Date: 3.JUN.2013 11:31:06
Chain 0: 802.11n20 26dB Bandwidth, Middle Channel
® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 1.47 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 18.381618382 MHz
20 Offset O0.% dB Marker| 1 [T1 ]|
-29/00 dBm
-10 2| 427780211 GH
1 Pl
MAXH
o LVL
D1 -2.9p dBm
-10
| -20 J
5 D2 -P8.9% dBm
/ 3DB
- W N th“ '
|60
L-70
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz
Date: 3.JUN.2013 11:30:49
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Date:

Date:

Chain 0: 802.11n20 RF Output Power, High Channel

|
o k

=30

|-40

——60.

) |

—70

-80

Center 2.462 GHz 4 MHz/ Span 40

3.JUN.2013 12:49:46

MHz

“RBW 1 MHz
“VBW 3 MHz
Rel 20 dB “Att 30 di SWT 5 ms
Offget 0[5 [iB
10
Lo | A
Bt M "W“‘\
t-10
|20 \\.
| _30 / "\. LVL
L ny \\km
50
60
| _70 3DB
Center 2.462 GHz 2.763236763 MHz/ Span 27.63236763 MHz
Tx Channel
Bandwidth 18.4215784 MHz Power 9.63 dBm
3.JUN.2013 12:50:00
Chain 0: 802.11n20 26dB Bandwidth, High Channel
“RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 2.29 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 18.421578422 MHz
20 Offset O0.% dB Marker| 1 [T1 ]
-29/96 dBm
10 2| 452789p11 GH
o LvL
D1 -3.386 dBm
10 MMW 1
|20 A}\
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Date:

®

Date:

Chain 1: 802.11n20 RF Output Power, Low Channel

*RBW 1 MHz

*VBW 3 MHz
Ref 20 dBi “Att 30 di SWT 5 ms

Offdet O[5 @B
—10
Lo _—
b i VYN
10 \
——20.
--30 // \\ LvVL
(MPPYITOL, .
TR dedaia|

——50.
——60
|70 3DB
Center 2.412 GHz 2.763236763 MHz/ Span 27.63236763 MHz
Tx Channel
Bandwidth 18.4215784 MHz Power 9.43 dBm

3.JUN.2013 12:46:53

Chain 1: 802.11n20 26dB Bandwidth, Low Channel

“RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz 3.27 dB
Ref 20 dBm *Att 30 dB SWT 5 ms 18.421578422 MHz
20 Offset O0.% dB Marker| 1 [T1 ]
-30148 dBm
10 2| 402749951 GH
o LVL
D1 -3.206 dBm

10 MMBMMW
|20 w'k
- D2 —29.24 dBm

/ \ 30B
A WMNMM
——60
——70.
-80

Center 2.412 GHz

3.JUN.2013 12:46:39

4 MHz/ Span 40 MHz

FCC Part 15.247

Page 80 of 132




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

Date:

®

Date:

Chain 1: 802.11n20 RF Output Power, Middle Channel

*RBW 1 MHz
*VBW 3 MHz
Ref 20 dBi “Att 30 di SWT 5 ms
Offdet O[5 @B
—10
-0 "
l*knﬂﬂ*'n TNy
——10
| 2 / N
30 f/ \\ LvL
IR P,
i o]
——50.
——60.
|70 3DB
Center 2.437 GHz 2.757242757 MHz/ Span 27.57242757 MHz
Tx Channel
Bandwidth 18.3816184 MHz Power 9.69 dBm

3.JUN.2013 12:48:10

Chain 1: 802.11n20 26dB Bandwidth, Middle Channel

Ref 20 dBm

“Att 30 dB

“RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.72 dB
SWT 5 ms 18.381618382 MHz

20 Offset O.

dB

Marker| 1 [T1 ]
-29182 dBm
2|. 427789211 GH

LvL

L 10
Lo

D1 -3.1/76 dBm
Fﬂnp.
|20

D2 -

—30

|40

IR S

i)

——60

——70.

-80

Center 2.437 G

Hz

3.JUN.2013 12:47:56

4 MHz/ Span 40 MHz

FCC Part 15.247

Page 81 of 132




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R2DG130515001-00A

Date:

®

Date:

Chain 1: 802.11n20 RF Output Power, High Channel

*RBW 1 MHz
*VBW 3 MHz
Ref 20 dBi “Att 30 di SWT 5 ms
Offdet O[5 @B
—10
o _ [A]
{apapampopr T e
10 \\
——20.
I-30 /.-/ ‘\\ LVL
200 s e Mvany
——50.
——60
|__70 3DB
Center 2.462 GHz 2.763236763 MHz/ Span 27.63236763 MHz
Tx Channel
Bandwidth 18.4215784 MHz Power 9.53 dBm

Ref

3.JUN.2013

12:43:14

Chain 1: 802.11n20 26dB Bandwidth, High Channel

20 dBm

“Att 30 dB

“RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 1.58 dB
SWT 5 ms 18.421578422 MHz

-10

20 Offget O.

dB

Marker| 1 [T1 ]
-29168 dBm
2| 452749251 GH

——10

D1 -3.098 dBm

——20.

Pl

D2 -

——30

29_Oi

dBm

| -40

\ 3DB

——60

WW/

——70.

-80

Center 2.462 GHz

3.JUN.2013 12:43:01

4 MHz/ Span 40 MHz
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Chain 0: 802.11n40 RF Output Power, Low Channel

“RBW 1 MHz
“VBW 3 MHz
Retf 20 dB “Att 30 di SWT 5 ms
Offdet O[5 @B
10
o
Ay ‘o, TS
Y a N
oy - [ ¥ N
=G 20
| 20 / LVL
| _40 ./"NJ/ \'\i’
50 il
| -60
| _70 3DB
Center 2.422 GHz 5.562437562 MHz/ Span 55.62437562 MHz
Tx Channel
Bandwidth 37.0829171 MHz Power 9.14 dBm
Date: 3.JUN.2013 12:55:15
Chain 0: 802.11n40 26dB Bandwidth, Low Channel
® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 1.53 dB
Ref 20 dBm “Att 30 dB SWT 10 ms 37.082917083 MHz
20 Offset O0.% dB Marker| 1 [T1 ]
-33/63 dBm
10 2| 4023418581 GH
1 Pl
MAXH
o LVL
D1 -6.711 dBm
10 W | P PR
L-20 F .‘
30 1
D2 -B2.7#1 dBm
3DB
| _40 v
| -60
L-70
-80
Center 2.422 GHz 8 MHz/ Span 80 MHz
Date: 3.JUN.2013 12:54:25
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Date:

®

Date:

Chain 0: 802.11n40 RF Output Power, Middle Channel

*RBW 1 MHz
*VBW 3 MHz
Ret 20 dB “Att 30 di SWT 5 ms

Offget O[5 (B

-10

Lo [ A
| _10 /‘"M h bk e . T N

| 20 J
| -30
pon S
ap ] N

——50.

——60.
|70 3DB

Center 2.437 GHz 5.682317682 MHz/ Span 56.82317682 MHz

Tx Channel
Bandwidth 37.8821179 MHz Power 9.53 dBm

3.JUN.2013 13:03:01

Chain 0: 802.11n40 26dB Bandwidth, Middle Channel

“RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz 1.78 dB
Ref 20 dBm “Att 30 dB SWT 10 ms 37.882117882 MHz
20 Offset O0.% dB Marker| 1 [T1 ]
-32145 dBm
|10 21418018081 GH
o LvL
D1 -5.7R7 dBm
| _10 (i FJMH.“ [T
L 20 W\l
——30
D2 -31.7%7 {dBm 4
h 1 3DB
|40 ’!u
MS!
——60
——70.
-80
Center 2.437 GHz 8 MHz/ Span 80 MHz

3.JUN.2013 13:02:47
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Date:

®

Date:

Chain 0: 802.11n40 RF Output Power, High Channel

*RBW 1 MHz

*VBW 3 MHz
Ret 20 dB “Att 30 di SWT 5 ms

Offdet O[5 @B
—10
Lo — — [ A
| 10 ’....W'A.)LJ M JYPRIpFOR 4 “\\
——20.
| 30 A"‘I/ LvL
4P e “V‘\
pV—

——50.
——60
|__70 3DB
Center 2.452 GHz 5.706293706 MHz/ Span 57.06293706 MHz
Tx Channel
Bandwidth 38.041958 MHz Power 9.25 dBm

3.JUN.2013 13:09:32

Chain 0: 802.11n40 26dB Bandwidth, High Channel

“RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz 1.08 dB
Ref 20 dBm *Att 30 dB SWT 10 ms 38.041958042 MHz
20 Offset O0.% dB Marker| 1 [T1 ]
-33130 dBm
L10 2| 422030061 GH

LvL
D1 -6.265 dBm
| _10 {1y m"'w“. ly .
|20
|30 j L
D2 —B2.2§5 ©Bm I\
308
0 N ‘(\ |

4

——60

——70.

-80

Center 2.452 GHz 8 MHz/ Span 80 MHz

3.JUN.2013 13:09:18
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Date:

®

Date:

Chain 1: 802.11n40 RF Output Power, Low Channel

Ret 20

dBi “Att 30 di

*RBW 1 MHz
*VBW 3 MHz
SWT 5 ms

Offget O[5 (B

Center 2.422 GHz

Tx Channel

Bandwi

3

dth 37.0829171 MHz

-JUN.2013 13:16:14

5.562437562 MHz/ Span 55.62437562 MHz

Power 9.14 dBm

Chain 1: 802.11n40 26dB Bandwidth, Low Channel

Ref 20

dBm “Att 30 d

“RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 8.65 dB
B SWT 10 ms 37.082917083 MHz

20 OffF:

set 0.% dB

Marker| 1 [T1 ]
-35{42 dBm
2| 403338661 GH

-10
o LVL
D1 -6.58 dBm
10 ¢ Lyl 0y
|20
( )
——30.
D2 -B32.549 dBm
3DB
| 40 N

——50.

S ——

--60

—-70

-80

Center 2.422 GHz 8 MHz/ Span 80 MHz
3.JUN.2013 13:16:00
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Date:

®

Date:

Chain 1: 802.11n40 RF Output Power, Middle Channel

Ret

20 dBi “Att 30 d

*RBW 1 MHz
*VBW 3 MHz
SWT 5 ms

-10

Offget O[5 (B

-0

| -10

——20.

| /

LvL

0o

Fad

——50.
——60

——70.

Center 2.437 GHz

Tx

Channel

Bandwidth 37.8821179 MHz

3.JUN.2013 13:14:19

Chain 1: 802.11n40 26dB

5.682317682 MHz/ Span 56.82317682 MHz

Power 9.46 dBm

Bandwidth, Middle Channel

“RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz 1.00 dB
Ref 20 dBm “Att 30 dB SWT 10 ms 37.882117882 MHz
20 Offset O0.% dB Marker| 1 [T1 ]
-32151 dBm
|10 21418018081 GH
o LVL
D1 -5.9[74 dBm
| _10 || [
L 20
——30
D2 -31.9y4 dBm
M 3DB
|__40 K

WMMN

——60

i

——70.

-80

Center 2.437 GHz

3.JUN.2013 13:14:05

8 MHz/ Span 80 MHz
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Chain 1: 802.11n40 RF Output Power, High Channel

“RBW 1 MHz
“VBW 3 MHz
Retf 20 dB “Att 30 di SWT 5 ms
Offdet O[5 @B
10
o
10 WWWMW ™ "
1 RV ] N
=G 20
| _30 v/ LVL
,/”\*! \MVN“
i g datrld
|50
| -60
| _70 3DB
Center 2.452 GHz 5.682317682 MHz/ Span 56.82317682 MHz
Tx Channel
Bandwidth 37.8821179 MHz Power 9.41 dBm
Date: 3.JUN.2013 13:12:22
Chain 1: 802.11n40 26dB Bandwidth, High Channel
® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 2.98 dB
Ref 20 dBm “Att 30 dB SWT 10 ms 37.882117882 MHz
20 Offset O0.% dB Marker| 1 [T1 ]
-32|32 dBm
10 2| 432939061 GH
1 Pl
MAXH
o LVL
D1 -6.0R1 dBm
| _10 [N WT” W y 01
L-20
30 E
D2 -32.0%¥1 HBm T
3DB
| -40 "AL/ \\}L\
_ut5o | Mm%
| -60
L-70
-80
Center 2.452 GHz 8 MHz/ Span 80 MHz
Date: 3.JUN.2013 13:12:09
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5725-5850MHz:

® MARKER 1
S.74413

*REW 1 MHz
*VEW 3 MHzZ
SWT 20 ms

802.11a RF Output Power, Low Channel

& GHz B
t 0.2

offge dE

10

-0 /

|-10

e -

hanstn 20 /
T +

Nl

50

Center 5.745 GHz 2.88 MHz/

Tx Channel

Bandwidth 15.2 MH=z Power

Span 28.8 MHz

12.40 dBm

Date: 3.JUM.2013  13:44:06
802.11a 26dB Bandwidth, Low Channel
DELTA MARKER 1 *REW 100 kEz 1
19.2 MHz *VBW 300 kHz
Ref 20 dEm *Att 30 dB SWT 20 ms

2o Offger 0.% dB

10

1 FK

= — WM%W‘%
10

=20

e

- a0

50

- G0

0

B0

Center 5.74%5 GHz 4 MH=z/

Date: J.IUM.2013  13:37:53

Span 40 MH=z
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802.11a RF Output Power, Middle Channel

*REW 1 MHz Mark

MARKER 1
*VBW 3 MHZ
5.7839632 GHz 5 SEE 20 ms
offget 0.2 dB
10 :
n [ & |
hiaxn 20 +
sty A - . L - LVL
|- a0
|- =0
|- 50
70 E
centar $.785 GHz 2.88 MHz/ Span 28.8 MHz
Tx Channel
Bandwidth 19.2 MH=z Power 12.37 dBm
Date: 3.JUN.2013  13:59:33
802.11a 26dB Bandwidth, Middle Channel
DELTA MARKER 1 *RBW 100 kHz 1
19.2 MHEZ *VBW 300 kHz .
Ref 20 dBm *htt 30 dB SWT 20 ms 19.20000000
2o Offger 0.% dB
10 I sl 275360p00 cuz|EN
L FK
y o L
DB
|- =0
|- c0
70
80
Center 5.78%5 GH=z 4 MH=z/ Span 40 MH=z
Date: 3.JUN.2013 13:58:15
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802.11a RF Output Power, High Chan

*REW 1 MHz

nel

MARKER 1
*VBW 3 MHZ
5.82431456 GHz 5 SWT 20 me
offget 0.5 dB
10 :
n | %]
"/'
|-10
e -
hiaxn 20 / \
i i LVL
|- a0
|- =0
|- 50
70
centar $.825 GHz 2.856 MHzZ/ span 28.56 MHz
Tx Channel
Bandwidth 1%.04 MH= Power 12.53 dBm
Date: F.IUN.2013  14:06:44
802.11a 26dB Bandwidth, High Channel
DELTA MARKER 1 *RBW 100 kEz Delta 1 [TI1
19.04 MEz *VBW 300 kHz
Ref 20 dEm *Att 30 dB SWT 20ms 15.04000000
2o Offger 0.% dB
10 I sl g15400poo caz|EN
L FK
N \
DB
|- =0
|- c0
70
80
Center 5.82%5 GH=z 4 MH=z/ Span 40 MH=z
Date: 3.IUN.2013  14:04:51
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Chain 0:802.11n ht20 RF Output Power, Low Channel

p— *REW 1 MHz Marke
*VBW 3 MHz
S.74568832 GH=z B SWT 20 m=
offget 0.5 dB
10
I — SN S (= ]
L-10 =,
L g
biaxn 20 L { £
30 - } 1
a1
- S
-0
|- c0
70 E
center 5.74% GHz 2.868 MHz/ Span 28.88 MHz
Tx Channel
Bandwidth 1%.12 MH= Power 9.56 dBm
Date: J.JUN.2013 14:19:15%
Chain 0:802.11n ht20 26dB Bandwidth, Low Channel
DELTA MARKER 1 *RBW 100 kH=z 1
19.12 MH:z *VBW 300 kH= -5:
Ref 20 dBm *htt 30 dB SWT 20 ms 19.12000000
2o Offger 0.% dB
10 I sl 235360p00 caz|EN
1l PK
h
i S rmwwwm
10 j k
AP
3DB
4
"’WMWMM
-0
-0
0
8O
Center 5.74% GH=z 4 MH=z/ Span 40 MH=z
Date: J.JUN.2013 14:=1&:04
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Chain 0:802.11n ht20 RF Output Power, Middle Channel

KER 1 REW 1 MHz Marker 1

*VBW 3 MHz
E.78334352 GHz s SwT 20 ms
Offzet 0|5 fB
S -
= ! -
[ —— S
10 !
-
mm [0
-0
b el !
L
50
- 50
L-70 3DE
Center 5.785 GHz 2.856 MHz/S Span 26.56 MHz
Tx Channel
Bandwidth 19.04 MH=z Powe 9 .36 dBm
Date: 3.TUM.2013 14:33:14
Chain 0:802.11n ht20 26dB Bandwidth, Middle Channel
DELTA MARKER 1 FEEW 100 kH=z va 1 [T1 1
19.04 ME= *VBW 300 kH=
Ref 20 dEm *Att 30 dB SWT 20ms 15.04000000
2o Offger 0.% dB
10 1 el 22542000
1l PK
h
B DI -1.4F cBm—t
12 \
DB
-0
-0
0
8O
Center 5.78%5 GH=z 4 MH=z/ Span 40 MH=z
Date: J.JUN.2013 14:31:52
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Chain 0:802.11n ht20 RF Output Power, High Channel

® KER 1 “REW 1 MHz M
*VEW 3 MHZ
$.8257498 GHz o SET 20 me
offget 0.5 dB
10
. P N o
.0 1
b ol
e 20 | } :
30 1 1 L
=] ]
-
-0
70 E
Center %.82%5 GHz 2.868 MHz/ Span 28.8 MHz
Tx Channel
Bandwidth 19.2 MH=z Power 9.39 dBm
Date: J.JUM_Z2013 14:40:=25
Chain 0:802.11n ht20 26dB Bandwidth, High Channel
DELTA MARKER 1 CREW 100 kHz 1 [TL 1
19.2 MH=z *WBW 300 kH= -
Ref 20 dBm *htt 30 dB SWT 20 ms 19.20000000
2o Offger 0.% dB
10 I sl g15360poo caz|EN

1 FK

-0

-0
-0
0
8O
Center 5.82%5 GH=z 4 MH=z/ Span 40 MH=z
Date: J.JUN.2013 14:=38:52
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Chain 1:802.11n ht20 RF Output Power, Low Channel

p— *AEW 1 MHz Marke
*VBW 3 MHz
S.74620456 GH=z B SWT 20 m=
offget 0.5 dB
10
o - [ B ]
T ——— It R |
L-10 W
e -
T 20 - : h
30 - 1 1
Pl M
el =]
-0
|- c0
70 E
center 5.74% GHz 2.868 MHz/ Span 28.88 MHz
Tx Channel
Bandwidth 1%.12 MH= Power 9,47 dBm
Date: J.JUN.2013 14:19:23
Chain 1:802.11n ht20 26dB Bandwidth, Low Channel
DELTA MARKER 1 *RBW 100 kH=z 1
19.12 MH:z *VBW 300 kH= o
Ref 20 dBm *htt 30 dB SWT 20 ms 19.12000000
2o Offger 0.% dB
10 I sl 235400p00 caz|EN
1l PK
h
-0 O -1.ZF dBm—ij M‘“{.
10 ]
e k
AP
30 .
DB
|--40 ']“
-0
-0
0
8O
Center 5.74% GH=z 4 MH=z/ Span 40 MH=z
Date: J.JUN.2013 14:18:39
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Chain 1:802.11n ht20 RF Output Power, Middle Channel

MARKER 1

E.T78374336 GH:z B

*REW 1 MHz
*VEW 3I MH=z
SWT 20 ms

Qff=et 0Ls HB

11

-0

-J__,_.-l—'_““'l-..t—\._._...-._»-
-

/

Center 5.785 GHz

Tx Channel
Bandwidth

4 MH=z

2.856 MHz/

Power

Span Z8.56 MHz

9.39 dBm

Date: 3.TUM.2013 14:33:26
Chain 1:802.11n ht20 26dB Bandwidth, Middle Channel
DELTA MARKER 1 *REW 100 kE:z t 1 [Tl ]
5.759443 GH=z *VBW 300 kH=
Ref 20 dEm *Att 30 dB SWT 20ms 15.04000000
2o Offger 0.% dB
10 el 22542000
1l PK
B DI -1.4F dBm—t M
-0
-0
0
8O
Center 5.78%5 GH=z 4 MH=z/ Span 40 MH=z
Date: J.JUN.2013 14:=32:32
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Chain 1:802.11n ht20 RF Output Power, High Channel

® KER 1 “REW 1 MHz M
*VEW 3 MHzZ
S.825857¢ GH=z B SWT 20 m=
offget 0.5 dB
10 -
] P I o
. ™,
e -
TERA 20 . . s
30 1 1 L
W " AL,
=0
-0
70 E
Center 5.825 GHz 2.868 MHz/ Span 28.8 MHz
Tx Channel
Bandwidth 19.2 MH=z Power 9,43 dBm
Date: J.JUM_Z2013 14:=40:=40
Chain 1:802.11n ht20 26dB Bandwidth, High Channel
DELTA MARKER 1 CREW 100 kHz 10T ]
19.2 MH=z *WBW 300 kH= -
Ref 20 dBm *htt 30 dB SWT 20 ms 19.20000000
2o Offger 0.% dB
10 I sl g15360poo caz|EN
L K
; 0
- Di E
10 WM
|20 j \
r F L
30

-0
-0
0
8O
Center 5.82%5 GH=z 4 MH=z/ Span 40 MH=z
Date: J.JUN.2013 14:39:31
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Chain 0:802.11n ht40 RF Output Power, Low Channel

<§§> KER 1 “REW 1 MHz Mark (
*VEW 3 MHZ -1.87 dBm
$.753617¢ Gz o SET 20 me 5.783817
offget 0.5 dB
10
Lo 1 Ex
., ‘_ﬂ_,_.—-—\_._\_,_,_-—-—'—!\/'“—-—.—;,._..._—-—m._m
b ol
hiaxn 20 4
30 . ' .
L _ a0 o
" S
-
-0
70 DB
Center &.755 GHz 5,76 MHz/ Span 57.6 MHz
Tx Channel
Bandwidth 38.4 MH=z Power 9,11 dBm
Date: 3.JUN.2013 14:52:53
Chain 0:802.11n ht40 26dB Bandwidth, Low Channel
DELTA MARKER 1 *RBW 100 kH=z 1
5.7742 GHz *VBW 300 kHz .
Ref 20 dBm *htt 30 dB SWT 20 ms 38.40000000
2o Offger 0.% dB
10 el 2acenahos cno|EN
L EK
&= |,
D1 - b AP
[, K M%n
|20 ! 1
30

Date:

- G0

0

B0

Center 5.75% GH=z 4 MHz/ Span 80 MH=z

J.IUM.2013  14:51:=30
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Chain 0:802.11n ht40 RF Output Power, High Channel

® KER 1 “REE 1 Mz M
*VEW 3 MHzZ
$.7933972 GHz o SET 20 ma
offget 0.5 dB
10
n B
., Wﬂ—ﬂﬂx\_/—*—_w%‘
e -
e 20 }
30 1 | !
- 2 p—
=0
-0
70 DB
Center 5.785 GHz 5,76 MHz/ span 57.% MHz
Tx Channel
Bandwidth 38.4 MH=z Power 9.14 dBm
Date: J.JUM_Z2013 1%:=04:=44
Chain 0:802.11n ht40 26dB Bandwidth, High Channel
DELTA MARKER 1 *RBW 100 kH=z 1 [T1 ]
38.4 MH= *WBW 300 kH= -
Ref 20 dBm *htt 30 dB SWT 20 ms 38.40000000
2o Offger 0.% dB
10 sl 275220p00 cuz|EN
L K
&= |,
01 -4.85 dBm
|- 20 l
=30 ——t——rr——ter—af e \

Date:

50

- G0

0

B0

Center 5.79% GH=z 4 MHz/ Span 80 MH=z

J.IUMN.2013  15:03:13

FCC Part 15.247

Page 99 of 132




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R2DG130515001-00A

Chain 1:802.11n ht40 RF Output Power, Low Channel

<§§> KER 1 “REE 1 Mz Mark [ _
*VEW 3 MHZ -3.88 dBm
$.753732¢ GHz 6.753732

B SWT 20 ms

offget 0.5 HB
10

Lo [ & |

X

T -
hiaxn 20 4
30 . ' :
A

50

Center 5.735 GHz .76 MHz/ fpan 57.€ MHz

Tx Channel

Bandwidth 38.4 MH=z Power 9,12 dBm
Date: 3.JUN.2013 14:53:18
Chain 1:802.11n ht40 26dB Bandwidth, Low Channel
DELTA MARKER 1 *REW 100 kEz 1
38.4 MHEz *VBW 300 kHz .01
Ref 20 dBm *htt 30 dB SWT 20 ms 38.40000000

2o Offger 0.% dB

10 I sl 235c00poo caz|EN

1 FK]
=3 |,
|, - WJI !
W
30 - \

,'*“M“N. ,f.r‘ﬂ\-' LA ST AL

-0
0
8O
Center 5.75% GH=z 4 MHz/ Span 80 MH=z
Date: J.JUN.2013 14:52:06
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Chain 1:802.11n ht40 RF Output Power, High Channel

KEE 1 *REW 1 MHz Marke
*VEW 3 MHzZ
§.79302528 GHz E SWT 20 ms
offdet 015 HB
10
n [ B ]
., f,_,__m_.._-l\,-r-—h_w—___ﬁ_ﬂ
1 RME
biaxn 20 .
30 - . .
PN
50
=G0
70 B
Center 5.785 GHz 5.808 MHz/ Span 58.08 MHz
Tx Channeal
Bandwidth 38.72 MHz Power 9,14 dBm
Date: J.JUM_Z2013 1505226
Chain 1:802.11n ht40 26dB Bandwidth, High Channel
DELTA MARKER 1 *REW 100 kH=z 1 [T1 ]
3g.72 MH= *WBW 300 kH= 2.
Ref 20 dBEm “Att 30 dB SWI 20 ms 58.72000000
20 Offper 0O.% dB
10 4 Sl e 20000 GHo u
1 FK
&= |,
|10 W
=20
-0 e STATE f: ey
,"l E
| il
" ' ST
50
- G0
70
B0
Center 5.79% GH=z 4 MHz/ Span 80 MH=z
Date: J.JUM_Z2013 15:04:=:25
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FCC §15.247(d) — 100 kHz BANDWIDTH OF FREQUENCY BAND EDGE

Applicable Standard

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator
shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level
of the desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits. If the transmitter complies with the
conducted power limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30 dB instead of 20
dB. Attenuation below the general limits specified in §15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limits specified in §15.209(a) (see §15.205(c)).

Test Procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and connect its
antenna terminal to measurement instrument via a low loss cable. Then set it to any one measured
frequency within its operating range, and make sure the instrument is operated in its linear range.

3. Set RBW to 100 kHz and VBW of spectrum analyzer to 300 kHz with a convenient frequency span
including 100 kHz bandwidth from band edge.

4. Measure the highest amplitude appearing on spectral display and set it as a reference level. Plot the
graph with marking the highest point and edge frequency.

5. Repeat above procedures until all measured frequencies were complete.

Test Equipment List and Details

A Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum analyzer ESPI 100337 2012-11-10 2013-11-9

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 29.7° C
Relative Humidity: 65 %
ATM Pressure: 99.8 kPa

The testing was performed by Ares Liu on 2013-06-03.
Test Result: Compliance

Test mode: Transmitting
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Please refer to following table and plots.

2.4G band:

802.11b: Band Edge, Left Side

“RBW 100 kHz
“VBW 300 kHz

Marker 4 [T1 ]
-40.67 dBm

Ref 20 dBm *Att 30 dB SWT 15 ms 2.399824351 GHz
20 Offset O0.% dB Marker| 1 [T1 ]
565 dBm
10 21410780000 GH
- Marker| 2 [T1 ¢
JLEEK - dBm
MAXH Lo oo
- OO GHZ| LV
Marker| 3 [ 1
10 136195 ¢iBm
B 2|-400(00p00 EHz
D1 -14.B54 dBm 1
!
| 30 / \
L -40.
BN M | VIRNPIT (.Y L OV A
—-60
|-70
Fe
F1
-80
Start 2.312 GHz 11 MHz/ Stop 2.422 GHz
Date: 3.JUN.2013 10:58:53

®

802.11b: Band Edge, Right Side

“RBW 100 kHz
“VBW 300 kHz

Marker 4 [T1 ]
-47 .75 dBm

Ref 20 dBm *Att 30 dB SWT 15 ms 2.494967033 GHz
20 Offset O0.% dB Marker| 1 [T1 ]
577 dBm
10 — 2| 461020000 GH
- Marker| 2 [T1 ]
L P -48L07 dBm
-0 u K -A83500000 GHZ | LvL
[' Marker| 3 [T1 ]
N -49185 dBm
B 2|.500000p00 GHz
1 D1 |f-14.p31 dB
20 \
B0 \v)
-40 ‘
M / 7
A TR T W o ad
5o g T e T R L R TR
—-60
|-70
F2
F1
-80
Start 2.452 GHz 11 MHz/ Stop 2.562 GHz
Date: 3.JUN.2013 11:06:12
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Date:

Date:

802.11g: Band Edge, Left Side

“RBW 100 kHz Marker 4 [T1 ]

“VBW 300 kHz -37.67 dBm
Ref 20 dBm “Att 30 dB SWT 15 ms 2.397824176 GHz
20 Offset O0.% dB Marker| 1 [T1 ]
-0 42 dBm
10 2| 405230000 GH
Marker| 2 [T1 ]|
148/ 19 dBm
0 _JtﬁlUU O jS1al LVL
Marker| 3
10 -3736 d
B 2.470000 00 GHT
-20 e 201449 B
| 30 , \
(«j 3DB
| _40 |
"™ A My
AT FVPINE NAES MWL SO N WY R B
|60
-70
=73
F1
-80
Start 2.312 GHz 11 MHz/ Stop 2.422 GHz
3.JUN.2013 11:12:19
802.11g: Band Edge, Right Side
“RBW 100 kHz Marker 4 [T1 ]
“VBW 300 kHz -47.34 dBm
Ref 20 dBm “Att 30 dB SWT 15 ms 2.483868132 GHz
20 Offset O0.% dB Marker| 1 [T1 ]
0/ 38 dBm
|10 2| 463220000 GH
Marker| 2 [T1 ]|
L -47183 dBm
-0 -A83500000 GHZ||LvL
Marker| 3 [T1 ]|
10 -48185 dBm
[ L 2|.500000p00 GHz
20 D1 -\q 16 dB!
-30
\ 3DB
| 40 ohyl
W
4
50 T e
|-60
-70
F2
F1
-80
Start 2.452 GHz 11 MHz/ Stop 2.562 GHz

3.JUN.2013 11:15:50
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®

Chain 0: 802.11n20 Band Edge, Left Side

“RBW 100 kHz Marker 4 [T1 ]

*VBW 300 kHz -44_20 dBm
Ref 20 dBm “Att 30 dB SWT 15 ms 2.397384615 GHz
20 Offset O0.% dB Marker| 1 [T1 ]
-3/19 dBm
|10 21413420000 GH
o Marker| 2 [T1 ]
-0 —S900000G0GHZ| LvL
Marker| 3 [[I1
10 A "
B 2_4Foooojoo G
——20.
D1 -23.1186 dBm
——30
} 3DB
l-40

——60.
—-70
F2
F1
-80
Start 2.312 GHz 11 MHz/ Stop 2.422 GHz

Date: 3.JUN.2013 11:29:35

Chain 0: 802.11n20 Band Edge, Right Side

®

“RBW 100 kHz Marker 4 [T1 ]

“VBW 300 kHz -48.48 dBm
Ref 20 dBm “Att 30 dB SWT 15 ms 2.487934066 GHz
20 Offget O0.% dB Marker| 1 [T1 ]|
-3L09 dBm
10 2| 463220000 GH
Marker T1
1 P K 2
-48.56 dBm
-0 CA83500000 GHZ || LvL
Marker| 3 [T1 ]
M -50163 dBm
I I 2|-500000000 GHz
H-20
D1 -23.092 dB
-30
3DB
{40
W 4 s
|50 AN A IWWW. | ulla Aol
v T T WA PR
——60.
——70.
F2
F1|
-80
Start 2.452 GHz 11 MHz/ Stop 2.562 GHz
Date: 3.JUN.2013 12:50:27
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Chain 1: 802.11n20 Band Edge, Left Side

“RBW 100 kHz Marker 4 [T1 ]

*VBW 300 kHz -45_.42 dBm
Ref 20 dBm “Att 30 dB SWT 15 ms 2.399142857 GHz
20 Offset O0.% dB Marker| 1 [T1 ]
-3[28 dBm
|10 21413420000 GH
o Marker| 2 [T1 ]
-50166 dBm
-0 —S900000G0GHZ| LvL
Marker| 3 [{i1
10 o
B 2[. 4] 000:100 G
——20.
D1 -23.281 dBm
——30
3DB
l-40
——60.
——70
FH2
F1
-80
Start 2.312 GHz 11 MHz/ Stop 2.422 GHz

Date: 3.JUN.2013 12:47:20

Chain 1: 802.11n20 Band Edge, Right Side

“RBW 100 kHz Marker 4 [T1 ]

“VBW 300 kHz -47 .85 dBm
Ref 20 dBm “Att 30 dB SWT 15 ms 2.491450549 GHz
20 Offget O0.% dB Marker| 1 [T1 ]|
-3(12 dBm
10 2| 463220000 GH
Marker| 2 [T1 ]
-50164 dBm
-0 = CA83500000 GHZ || LvL
Marker| 3 [T1 ]
0 -49160 dBm
I 2|-500000000 GHz
H-20
D1 -23.(123 dB
-30
3DB
I-40
W a
- il vl N alala  pd
50 L e ST T AR SRR
——60.
70
F2
F1|
-80
Start 2.452 GHz 11 MHz/ Stop 2.562 GHz
Date: 3.JUN.2013 12:43:42
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®

Date:

®

Date:

Chain 0: 802.11n40 Band Edge, Left Side

“RBW 100 kHz
“VBW 300 kHz

Marker 4 [T1 ]

-44_.23 dBm

Ref 20 dBm “Att 30 dB SWT 15 ms 2.399442557 GHz
20 Offset O0.% dB Marker| 1 [T1 ]

-7L00 dBm
|10 2|. 419560000 GH

Marker| 2 [T1 ]

-471.85 dBm

-0 390000000 GHZ | LvL
Marker{B8 [T1 ]

41153 dBm
| _10 [
20 it

D1 -27.001 dBm
——30
| -40
2 M
[P THR IV DRUVT W
WYV e
——60.
——70
F2
F1

-80

Start 2.322 GHz

3.JUN.2013 12:55:53

12 MHz/

Stop 2.442 GHz

Chain 0: 802.11n40 Band Edge, Right Side

“RBW 100 kHz Marker 4 [T1 ]
“VBW 300 kHz -45.42 dBm
Ref 20 dBm “Att 30 dB SWT 15 ms 2.483908092 GHz
20 Offget O0.% dB Marker| 1 [T1 ]|
-6/25 dBm
10 2| 449520000 GH
Marker| 2 [T1 ]
-47.60 dBm
-0 483500000 GHzZ|[|vL
L Marker| 3 [T1 ]
| T -481 42 dBm
W%Lw 2[.500000000 GHz
20 {
D1 -26.245 dBm
-30
3DB
| _10 A

! o)

LT TR e e
v YIranenT
——60.

70

F2
F1
-80
Start 2.432 GHz 12 MHz/ Stop 2.552 GHz

3.JUN.2013 13:10:09
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Chain 1: 802.11n40 Band Edge, Left Side

@ *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -43.61 dBm
Ref 20 dBm *Att 30 dB SWT 15 ms 2.399442557 GHz
20 Offset O0.% dB Marker| 1 [T1 ]
-6/33 dBm
10 2. 419560000 GH
Marker| 2 [T1 ]
-46.57 dBm
-0 —390000P00GHZ[ LvL
Marker [tT1 ]
54 dBm
| _10 &
-20 ¥
D1 -26.325 dBm
|-30
3DB
L-40
4
-60
|-70
F2
F1
-80
Start 2.322 GHz 12 MHz/ Stop 2.442 GHz
Date: 3.JUN.2013 13:16:51
Chain 1: 802.11n40 Band Edge, Right Side
@ “RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -43.98 dBm
Ref 20 dBm *Att 30 dB SWT 15 ms 2.483908092 GHz
20 Offget O0.% dB Marker| 1 [T1 ]|
-5/85 dBm
|10 2| 449520000 GH
Marker| 2 [T1 ]
-47[14 dBm
-0 CA83500000 GHZ || LvL
L Marker| 3 [T1 ]
T -48| 50 dBm
N Wu*“ 2|-500000000 GHz
|20 }
D1 -25.[847 dBm
-30
30B
| _40 ] L
B
y
| _ il TN
50 P W""‘WM’WW
|-60
-70
F2
F1
-80
Start 2.432 GHz 12 MHz/ Stop 2.552 GHz
Date: 3.JUN.2013 13:13:00
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5725-5850MHz band:
Left Band Edge (802.11a mode)

MARKER 4 *REW 100 kEHz
5.724625 GHz *YBW 300 kHz
Ref 20 dBm *htt 30 dB SWT 45 ms
20 Offper 0O.% dB
10 + (=N W]
1 FK k
== |, :
10
—_— 01l -1&.[7 demf
30
DB
-0
Mmm- gl MWWMW
- G0
70
F2
F1l
80 I
Start 5.35 GH=z 40.5 MHzZ/ Stop 5.755 GH=z
Date: 3.TUN.2013  13:53:37
Right Band Edge (802.11a mode)
@} MARKER 3 *REW 100 kEHz
5.8804% GH=z *YBW 300 kHz
Ref 20 dBm *htt 30 dB SWT 20 ms
20 Offper 0O.% dB
10 1 sl e23cespoo cu-|EN
1 FK] Marker
&= |,
-10
- D1 -1&8.6 cdBEm
30
DB
s S ETIPTARTINAT! RETV(TWANE W T T U TR W EYR 1T
- G0
70
F1l
80
Start 5.81%5 GH= 18.5% MH=Z/ Stop & GHz
Date: 3.JUN.2013  14:08:11
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Chain 0:Left Band Edge (802.11n ht20 mode)

MARKER 4 *REBW 100 kHz Marker Tl 1]
5.714095 GHz *VBW 300 kHz
Ref 20 dBm *htt 30 dB SWT 45 ms
2o Offper 0.% dB Ma
10
Ma
1 FK
h
Lo
Ma
10
20 TL -—2U.[06 uF
30
|- a0
TN P LSV LRV CARERINI NP RTSUOSY SPEE LTS TR VEL I BN
- G0
70
F2 i
F1l
80 !
Start 5.35 GH=z 40.5 MHzZ/ Stop 5.755 GH=z
Date: 3.JUN.2013  14:21:35

1 FK

Date:

MARKER 3
5.8B8lé GH=
Ref 20 dEm

*REW 100 kE:z
*VBW 300 kH=
SWT 20 ms

=htt 30

Chain 0:Right Band Edge (802.11n ht20 mode)

Marker 3 [T1 ]

20 Offper 0.9

10

-10

|- a0

7 OB

50

- G0

L TPREPT Y [TIIYL WY [P
Ll | L b s

0

B0

Start 5.81% GHz

3.TJUN.2013

lg.5 MHE=z/

14:41:55

Stop & GHz
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Chain 1:Left Band Edge (802.11n ht20 mode)

MARKER 4 *REBW 100 kHz Marker Tl 1]
5.722195% GH=z *VBW 300 kHz
Ref 20 dBm *htt 30 dB SWT 45 ms
2o Offper 0.% dB Ma
10
1l PK o 19l 6k cBm
! -0 ; & 1
Ma 1
A HBm
| -10 ST
20 DL —20. 96 &,
30
J 3DB
}-- a0 -
7
e e Mt b RER ANNRT T Y A Y St ..M |
-0
70
F2 |
F1l
80 !
Start 5.35 GH=z 40.5 MHzZ/ Stop 5.755 GH=z
Date: 3.JUN.2013 14:22:51

MARHKER 3

*REW 100 kE:z

Chain 1:Right Band Edge (802.11n ht20 mode)

Marke

£.879935 GHz *VBW 300 kHz B
Ref 20 dBm Att 30 dB SWT 20 ms 5.97 SHz
20 Offfet 0.% dB farker| 1 [T1
B
10 sl e2s100poo cuz|EN
Ma T1
1 FK] x
; ciBm
Lo T a5y
-10
- 20 i)
30
DB
L-a0
T T - .
50 PR Kl A i Ay b et T
-0
70
F1l
80
Start 5.81%5 GH= 18.5% MH=Z/ Stop & GHz
Date: 3.JUN.2013  14:42:43
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Chain 0:Left Band Edge (802.11n ht40 mode)

MARKER 4 *REW 100 kEHz
5.71805 GHz *VBW 300 kHz
Ref 20 dBm *htt 30 dB SWT 45 ms S.71E805000
20 Offger 0.] dJ_{E
10 - sl 25287k h00 cu |EN
— | darker .
h |
= t T SET] v
10 . " M&h’l
i L 7zs00f ( |:::
|- 20 -
D1 -25 i
30
. DB
s | 1.
| .....' daanh b bandh PRI TN e
AA_J!AIAr AL L " F m.n v ll.n -" : 'l ':l ! : 'y
- G0
70 ! "
| F2
1
80 |
Start 5.35 GH=z 42.5 MH=zZ/ Step 5.775 GHz
Date: 3.JUN.2013 14:55:58
Chain 0:Right Band Edge (802.11n ht40 mode)
® MARKER 3 *REW 100 kEz Marker 3 [T1
5.883 GHz *VBW 300 kHz
Ref 20 dBm *htt 30 dB SWT 25 ms S.88300000
20 Offper 0O.% dB
10 + ! L= W X T
1 FK
&= |,
v
o
-20
ol - J dBEm—
30
DB
a0 2
I P 5
MWM' L i b osteikidl el PR Y TNET PRpT
-0 Wy i Yoty W) ¥ iy
- G0
70
Fl
80
Start 5.775 GHz 22.5 MH=z/ Stop & GHz
Date: 3.JUN.2013 15:06:54
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Chain 1:Left Band Edge (802.11n ht40 mode)

MARKER 4 *RBW 100 kEz Marke:r
5.71805 GHz *VBW 300 kHz .
Ref 20 dBm *htt 30 dB SWT 45 ms S.71E805000
20 Offper 0O.% dB|
10 - sl 25287k h00 cu |EN
1 FH | Marker
5|
h
-0 T
|10
i
|- 20
D1 -25.21
30
4 DB
a0 T |
e dndh L vl VI PPy W TRV Ty YTl REY B QTR TI Ty R BPYTR NIRRT S |
o v Laaaa el R L B hdinirl L
|- c0
70 1 |
| F2
1
80
Start 5.35 GH=z 42.5 MH=zZ/ Step 5.775 GHz
Date: F.IUN.2013  14:56:48
. .
Chain 1:Right Band Edge (802.11n ht40 mode)
® MARKER 3 *RBW 100 kHz Marker 3 [T1
5.9028 GHz *VBW 300 kHz .
Ref 20 dBm *htt 30 dB SWT 25 ms S.9028000(
2o Offger 0.% dB
10 + ! (=N W]
L FK
&= |,
-20
oL - J dBEm—
30
DB
L_ a0 )
b .
| _«p “”WM Bl ko, ....‘.I.. M ol el YRR YW IFY Y] W
: T LB b Mk R b b o M b L Rt et e b o Mt i
|- c0
70
Fl
80
Start 5.775 GHz 22.5 MH=z/ Stop & GHz
Date: 3.IUN.2013  15:07:31
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FCC §15.247(e) - POWER SPECTRAL DENSITY

Applicable Standard

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of continuous
transmission. This power spectral density shall be determined in accordance with the provisions of
paragraph (b) of this section. The same method of determining the conducted output power shall be used to
determine the power spectral density.

Test Procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.

2. Position the EUT was set without connection to measurement instrument. Turn on the EUT and
connect its antenna terminal to measurement instrument via a low loss cable. Then set it to any one
measured frequency within its operating range, and make sure the instrument is operated in its linear
range.

3. According to KDB 558074 D01 DTS Meas Guidance v02, set the RBW = 3 kHz, VBW = 30 kHz, Set
the span to 1.5 times the DTS channel bandwidth.

4. Use the peak marker function to determine the maximum power level in any 3 kHz band segment
within the fundamental EBW.

Test Equipment List and Details

o . Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum analyzer ESPI 100337 2012-11-10 2013-11-9
R&S Spectrum analyzer FSEM 30 849016/001 2012-9-4 2013-9-3

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed in accordance to NVLAP requirements, traceable to National Primary Standards and
International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 26.6~27.6° C
Relative Humidity: 69 ~ 70 %
ATM Pressure: 100 ~ 100.3kPa

The testing was performed by Ares Liu from 2013-05-23 to 2013-05-27.
Test Mode: Transmitting

Test Result: Pass
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PSD Limit
Channel (dBm/3kHz) (dBm/3kHz) Result
2.4G band-802.11b mode
Low -11.21 8 PASS
Middle -11.98 8 PASS
High -11.41 8 PASS
2.4G band-802.11g mode
Low -19.21 8 PASS
Middle -19.16 8 PASS
High -19.10 8 PASS
2.4G band-chain 0: 802.11n20 mode
Low -22.21 8 PASS
Middle -21.12 8 PASS
High -22.58 8 PASS
2.4G band-chain 1: 802.11n20 mode
Low -21.16 8 PASS
Middle -21.80 8 PASS
High -21.78 8 PASS
2.4G band-chain 0: 802.11n40 mode
Low -24.20 8 PASS
Middle -24.51 8 PASS
High -23.27 8 PASS
2.4G band-chain 1: 802.11n40 mode
Low -23.54 8 PASS
Middle -23.64 8 PASS
High -23.71 8 PASS
5725-5850MHz band-802.11a mode
Low -20.46 8 PASS
Middle -19.36 8 PASS
High -20.64 8 PASS
5725-5850MHz band-Chain 0:802.11n ht20 mode
Low -22.76 8 PASS
Middle -24.49 8 PASS
High -23.41 8 PASS
5725-5850MHz band-Chain 1:802.11n ht20 mode
Low -23.05 8 PASS
Middle -23.59 8 PASS
High -24.13 8 PASS
5725-5850MHz band-Chain 0:802.11n ht40 mode
Low -26.11 8 PASS
High -24.16 8 PASS
5725-5850MHz band-Chain 1:802.11n ht40 mode
Low -25.05 8 PASS
High -25.41 8 PASS
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Total power: chain 0+ chain 1:

PSD Limit
Channel (dBm/3kHz) (dBm/3kHz) Result
PSD Limit
2.4G band-Total: 802.11n20 mode
Low -18.64 8 PASS
Middle -18.44 8 PASS
High -19.15 8 PASS
2.4G band-Total:: 802.11n40 mode
Low -20.85 8 PASS
Middle -21.04 8 PASS
High -20.47 8 PASS
5725-5850MHz band-Total:802.11n ht20 mode
Low -19.89 8 PASS
Middle -21.01 8 PASS
High -20.74 8 PASS
5725-5850MHz band-Total:802.11n ht40 mode
Low -22.54 8 PASS
High -21.73 8 PASS

Please refer to the following plots
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2.4G band:

Power Spectral Density, 802.11b Low Channel

RBW 3 kHz RF Att 30 dB
&>
{3 Ref Lvl VBW 10 kHz
20 dBm SWT 3.4 s Unit dBm
20
0.5 dp Offse
10
0
-10
1MAX
-20
-30
-40
-50
-B0]
-70
-80
Center 2.412 GHz 1.2144 MHz/ Span 12.144 MHz

DJate:

23.MAY 2013

Power Spectral Density, 802.11b Middle Channel

18:33:34

RBIW 3 kHz RF Att 30 dB
&>
{3 Ref Lvl VBW 10 kHz
20 dBm SWT 3.4 s Unit dBm
20
0.5 dp Offse
10
0
-10
1MAX
-20
-30
-40
-50
-B0]
-70
-80
Center 2.437 GHz 1.2144 MHz/ Span 12.144 MHz

DJate:

23.MAY 2013

18:31:18

1MA

1MA
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Power Spectral Density, 802.11b High Channel

¢ RBW 3 kHz RF Att 30 dB
t‘ Ref Lvl VBW 10 kHz
20 dBm SWT 3.4 s Unit dBm
20,
0.5 dp Offse
A
10
0
-10
1MAX 1MA
-20
-30]
-40
-50
-60
-70
-80
Center 2.4B62 GHz 1.2144 MHz/ Span 12.144 MHz
Date: 23.MAY 2013 18:38:46
Power Spectral Density, 802.11g Low Channel
¢ RBW 3 kHz RF Att 30 dB
t‘ Ref Lvl VBW 10 kHz
20 dBm SWT 6.4 s Unit dBm
20,
0.5 dp Offse
A
10
0
-10
1MAX 1MA

-20

-30

-40

-50

-60)

-70

-B0

Jate:

Center 2.412 GHz

23.MAY 2013

18:45:04

2.2B05 MHz/

Span 22.605 MHz
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Power Spectral Density, 802.11g Middle Channel

¢ RBW 3 kHz RF Att 30 dB
t‘ Ref Lvl VBW 10 kHz
20 dBm SWT 6.4 s Unit dBm
20,
0.5 dp Offse
A
10
0
-10
1MAX 1MA
-20
-30
-40
-50
-60
-70
-80
Center 2.437 GHz 2.2605 MHz/ Span 22.605 MHz
Date: 23.MAY 2013 18:49:28
Power Spectral Density, 802.11g High Channel
¢ RBW 3 kHz RF Att 30 dB
t‘ Ref Lvl VBW 10 kHz
20 dBm SWT 6.4 s Unit dBm
20,
0.5 dp Offse
A
10
0
-10
1MAX 1MA
-20
-30]
-40
-50
-60
-70
-80

Jate:

Center 2.4B2 GHz

23.MAY 2013

18:52:14

2.2B05 MHz/

Span 22.605 MHz
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Chain 0: Power Spectral Density, 802.11n20 Low Channel

%’ Ref Lvl

20

20 dBm

RBW
VBW
SWT

3 kHz
10 kHz
7.2 s

RF Att 30 dB

Unit dBm

0.5 dp Offse

1MAX

-20

-30

-40

-50

-60)

-70

-B0

Jate:

Center 2.412 GHz

23.MAY 2013

19:48:33

2.5481 MHz/

Span 25.491 MHz

Chain 0: Power Spectral Density, 802.11n20 Middle Channel

%’ Ref Lvl

20

20 dBm

RBW
VBW
SWT

3 kHz
10 kHz
7.2 s

RF Att 30 dB

Unit dBm

0.5 dp Offse

-20

1MAX

-30

-40

-50

-60)

-70

-B0

Jate:

Center 2.437 GHz

23.MAY 2013

19:43:09

2.5481 MHz/

Span 25.491 MHz

1MA

1MA
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Chain 0: Power Spectral Density, 802.11n20 High Channel

3 kHz
10 kHz
7.2 s

¢ RBW
¢’ Ref Lvl VBW
20 dBm SWT
20,
0.5 dp Offse
10
0
-10
1MAX
-20
-30]
-40
-50
-60
-70
-80

Jate:

Center 2.4B2 GHz

23.MAY 2013

19:54:47

2.5481 MHz/

Chain 1: Power Spectral Density, 802.11n20 Low Channel

Ref Lvl

20 dBm

RBW
VBW
SWT

3 kHz
10 kHz
7.2 s

20

0.5 dp Offse

-20

1MAX

RF Att 30 dB

Unit dBm
A
1MA

Span 25.491 MHz

RF Att 30 dB

Unit dBm
Al
1MA

-30

-40

-50

-60)

-70

-B0

Jate:

Center 2.412 GHz

23.MAY 2013

19:45:47

2.5371 MHz/

Span 25.371 MHz
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Chain 1: Power Spectral Density, 802.11n20 Middle Channel

W RBUW 3 kHz RF Att 30 dB
é‘ Ref Lvl VBW 10 kHz
20 dBm SWT 7.2 s Unit dBm
o5 of orr
. se
[ ]
10
0
~-10
1MAX 1MA
-20
30— LS
—40)
-50
-B0]
-70
-B0
Center 2.437 GHz 2.5371 MHz, Span 25.371 MHz
Date: 23.MAY 2013 19:40:53
Chain 1: Power Spectral Density, 802.11n20 High Channel
¢ RBW 3 KkHz RF Att 30 dB
& Ret Ly VBW 10 kHz
20 dBm SWT 7.2 s Unit dBm
o5 o ors
. se
[ |
10
0
-10
1MAX 1MA
-20
-30
-40
-50
-B0]
-70
-B0
Center 2.462 GHz 2.5491 MHz/ Span 25.491 MHz

DJate:

23.MAY 2013

19:51:15
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Chain 0: Power Spectral Density, 802.11n40 Low Channel

¢ RBW 3 kHz RF Att 30 dB
¢’ Ref Lvl VBW 10 kHz
20 dBm SWT 15 s Unit dBm
20,
0.5 dp Offse
10
0
-10
1MAX
-20
-30 UL AR LS Y UL L 0 U E AT AL I L4 bt
-40
-50
-60
-70
-80

Center 2.422 GHz

Jate: 23.MAY 2013

20:06:22

5.3145 MHz/

Span 53.145 MHz

Chain 0: Power Spectral Density, 802.11n40 Middle Channel

¢ RBW 3 kHz RF Att 30 dB
¢’ Ref Lvl VBW 10 kHz
20 dBm SWT 15.5 s Unit dBm
20,
0.5 dp Offse
10
0
-10
1MAX
-20
-30 1l (7 L AL LT BT L (TR P T FTL T L
-40
-50
-60
—70feak
-80

Center 2.437 GHz

Jate: 23.MAY 2013

20:12:27

5.45835 MHz/

Span 54.5835 MHz

1MA

1MA
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20

Chain 0: Power Spectral Density, 802.11n40 High Channel
% Ref Lvl

20 dBm

RBW
VBW
SWT

3 kHz
10 kHz
15.5 s

RF Att

Unit

30 dB

dBm

0.5 dp Offse

1MAX

1MA

-20

-30

-40

-50

-B60

-70

-80

DJate:

Center 2.452 GHz

23.MAY 2013

20:139:07

5.45895 MHz/

Span 54.5885 MHz

Chain 1: Power Spectral Density, 802.11n40 Low Channel

& RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz
20 dBm SWT 15 s Unit dBm
0 0.5 dB Off
. se
Al
10
0
-10
1MAX 1MA
-20
-30 LU T L1 A ITH I L L ULy ) —
-40)
-50
-60
-70
-80
Center 2.422 GHz 5.3145 MHz/ Span 53.145 MHz

Jate:

23.MAY 2013

20:03:18
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Chain 1: Power Spectral Density, 802.11n40 Middle Channel

%’ Ref Lvl

20

20 dBm

RBW
VBW
SWT

3 kHz
10 kHz
15.5 s

RF Att

Unit

30 dB

dBm

0.5 dp Offse

1MAX

-20

-30

-40

-50

-60)

-70

-B0

Jate:

Center 2.437 GHz

23.MAY 2013

20:10:01

5.45835 MHz/

Span 54.5835 MHz

Chain 1: Power Spectral Density, 802.11n40 High Channel

Ref Lvl

20 dBm

RBW
VBW
SWT

3 kHz
10 kHz
15.5 s

RF Att

Unit

30 dB

dBm

20

0.5 dp Offse

-20

1MAX

-30

-40

-50

-60)

-70

-B0

Jate:

Center 2.452 GHz

23.MAY 2013

20:15:43

5.45895 MHz/

Span 54.5885 MHz

1MA

1MA
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5725-5850MHz band:
Power Spectral Density, 802.11a Low Channel
MARKER 1 *REW 3 kH=z
5.74433472 GHz *WBW 10 kH=
Ref 20 dBm *htt 30 dB SWT 2.7 =
20 Offper 0O.% dB
10 | EN
1 FK
=3 |,
10
DB
}-- a0 f\r L}
|- =0 \1“
Tl
70
B0
Center 5.74% GH=z 2.376 MHzZ/ Span 23.7¢ MHE=z
Date: 27T . MAT.Z2013 10:30=43
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Power Spectral Density, 802.11a High Channel
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Chain 0:Power Spectral Density, 802.11n ht20 Middle Channel
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Chain 1:Power Spectral Density, 802.11 n ht20 Low Channel
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Chain 1:Power Spectral Density, 802.11n ht20 High Channel
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Chain 0:Power Spectral Density, 802.11n ht40 High Channel
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Chain 1:Power Spectral Density, 802.11n ht40 High Channel
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